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1. GENERAL INFORMATION

1.1 Notes of the test report

The test report may only be reproduced or published in full. Reproduction or publication of extracts
from the report requires the prior written permission of The State Radio_monitoring_center Testing
Center (SRTC). The test results relate only to individual items of the samples which have been tested.
The certification and accreditation identifiers used in this report shall not be applicable to the tested
or calibrated samples thereof. The manufacturer shall not mark the tested samples or items (or a
separate part of the item) with the identifiers of certification and accreditation to mislead relevant
parties about the tested samples or items.

1.2 Information about the testing laboratory

Company: The State Radio_monitoring center Testing Center (SRTC)
Address: 15th Building, No.30 Shixing Street, Shijingshan District, P.R.China
City: Beijing

Country or Region: | P.R.China

Contacted person: Liu Jia

Tel: +86 10 57996183
Fax: +86 10 57996388
Email: livjiaf@srtc.org.cn

1.3 Applicant’s details

Company: Sharp Corporation

Address: 1 Takumi-cho, Sakai-ku, Sakai City, Osaka 590-8522, Japan
City: Osaka

Country or Region: | Japan

Contacted person: Mr. Masaaki Nishikawa

1.4 Manufacturer’s details

Company: Sharp Corporation

Address: 1 Takumi-cho, Sakai-ku, Sakai City, Osaka 590-8522, Japan

City: Osaka

Country or Region: | Japan

Contacted person: Mr. Masaaki Nishikawa
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1.5 Test Environment

Date of Receipt of test sample at SRTC: 2021-02-25
Testing Start Date: 2021-03-01
Testing End Date: 2021-04-12

Environmental Data:

Temperature (°C) Humidity (%)

Ambient:

23 32

Normal Supply Voltage (V d.c.):

4.0
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2 DESCRIPTION OF THE DEVICE UNDER TEST
2.1Final Equipment Build Status

Frequency Band: 2.412GHz~2.462GHz
Number of Channel For 20MHz: 11
Number of Channel For 40MHz: 7

802.11b
Modulation Type: 802.119

802.11n (HT20/HT40)
802.11ax(HE20/HE40)

Power Supply: Battery or Charger

Hardware Version: DVT(Remodeled to the equivalent of MP products)
Software Version: 01.00.00

IMEI or Sample: 004401230191252/004401230206043
Antenna type: Refer to Note

Antenna connector: Refer to Note

Note: Antenna requirement (FCC part 15.203)

An intentional radiator antenna shall be designed to ensure that no antenna other than that
furnished by the responsible party can be used with the device. The use of a permanently
attached antenna or of an antenna that uses a unique coupling to the intentional radiator
shall be considered sufficient to comply with the provisions of this section.

*The antenna(s) of the EUT are permanently attached.
*There are no provisions for connection to an external antenna.
Note: The antenna provides to the EUT, please refer to the following table:

, Frequency band Connecter
Brand | Model Antenna gain (GHz) Antenna type Type
Ant7:-5.3dBi
N/A N/A Ant8--0 8dBi 2.4GHz~2.4835GHz PIFA N/A

The antenna gain is provided by the customer and involved in the calculation and influence of the
test results. Our laboratory takes the value declared by the customer as the criterion, and the
customer is responsible for the antenna gain value. Manufacturers ensure that their designs will not
be modified by the user or third party’s arbitrary antenna parameters and performance.

The State Radio_monitoring_center Testing Center (SRTC) page 4 of 133
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2.2 Description of Test Modes
11 channels are provided to this EUT:

CHANNEL FREQ. (MHz) CHANNEL FREQ. (MHz)

1 2412 7 2442
2 2417 8 2447
3 2422 9 2452
4 2427 10 2457
5 2432 11 2462
6 2437

2.2.1 Test Mode Applicability and Tested Channel Detail

EUT CONFIGURE | APPLICABLE TO DESCRIPTION

MODE RE > 1G RE<1G PLC APCM | -

- v v v v .

Where

RE = 1G: Radiated Emission above 1GHz
RE<1G: Radiated Emission below 1GHz

PLC: Power Line Conducted Emission

APCM: Antenna Port Conducted Measurement

Radiated Emission Test (Above 1GHz):

Pre-Scan has been conducted to determine the worst-case mode from all possible

combinations between available modulations, data rates and antenna ports (if EUT with

antenna diversity architecture).

Following channel(s) was (were) selected for the final test as listed below.

AVAILABLE MODULATION TYPE
CHANNEL TESTED CHANNEL

DATA RATE (Mbps)

1/6/11 For HT20

3/6/9 For HT40 DBPSK/BPSK

1to 11

1,6,6.5,13.5
8.6,17.2
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Radiated Emission Test (Below 1GHz):

Pre-Scan has been conducted to determine the worst-case mode from all possible
combinations between available modulations, data rates and antenna ports (if EUT with
antenna diversity architecture).

Following channel(s) was (were) selected for the final test as listed below.

AVAILABLE MODULATION TYPE | DATA RATE (Mbps
CHANNEL TESTED CHANNEL (Mbps)
1/6/11 For HT20 1,6,6.5,13.5
110 11 3/6/9 For HT40 DBPSK/BPSK 8.6.17.2

Power Line Conducted Emission Test:

Pre-Scan has been conducted to determine the worst-case mode from all possible
combinations between available modulations, data rates and antenna ports (if EUT with
antenna diversity architecture).

Following channel(s) was (were) selected for the final test as listed below.

AVAILABLE
CHANNEL TESTED CHANNEL | MODULATION TYPE | DATA RATE (Mbps)
1t0 11 6 DBPSK 1

Antenna Port Conducted Measurement:
This item includes all test value of each mode, but only includes spectrum plot of worst value

of each mode.
Pre-Scan has been conducted to determine the worst-case mode from all possible

combinations between available modulations, data rates and antenna ports (if EUT with

antenna diversity architecture).

Following channel(s) was (were) selected for the final test as listed below.

AVAILABLE
CHANNEL

TESTED CHANNEL

MODULATION TYPE

DATA RATE (Mbps)

1to 11

1/6/11 For HT20
3/6/9 For HT40

DBPSK/BPSK

1,6,6.5,13.5
8.6,17.2

2.3 EUT Operating conditions
The software provided by client to enable the EUT under transmission condition
continuously at lowest, middle and highest channel frequencies individually.

The State Radio_monitoring_center Testing Center (SRTC)
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2.4 Support Equipment

The following support equipment was used to exercise the DUT during testing:

Equipment:

Battery

Manufacturer:

Tohoku murata manufacturing

Model Number:

UBATIA306AFN1

The State Radio_monitoring_center Testing Center (SRTC)
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3 REFERENCE SPECIFICATION

Specification Version Title
FCC part15 : .
Subpart C 2020 Intentional radiators
ANS| C63.10 2013 Stapdard of Procedures fpr Compliance Testing of
Unlicensed Wireless Devices
Guidance for compliance measurements on Digital
KDB 558074D01 April 2, | transmission system, frequency hopping spread spectrum
VO5R02 2019 system, and hybrid system devices operating under section

15.247 of the FCC rules

4 KEY TO NOTES AND RESULT CODES

Code

Meaning

PASS | Test result shows that the requirements of the relevant specification have been met.

FAIL
met.

Test result shows that the requirements of the relevant specification have not been

N/T | Test case is not tested.
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5 RESULT SUMMARY

No. Test case Reference Verdict
1 Transmitter Output Power 15.247(b)(3) Pass
2 6dB Bandwidth 15.247(a)(2) Pass
3 | Transmitter Power Spectral Density 15.247(e) ) Pass
4 Conducted Out of band emission 15.247(d) Pass
measurement
5 Band Edge 15.247(d) Pass
6 Spurious Radiated Emissions 15.205/15.209 Pass
7 | AC Power line Conducted Emission 15.207 Pass
8 Antenna requirement 15.203 Pass(ref§r1t;> section
This Test Report Is Issued by: Checked by:
Mr. Peng Zhen P Mr. Li Bin
Z g A
Tested by: Issued date:
Mr. HouSiyu X
% W =’
S 20210413
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6 TEST RESULT

6.1 Peak Power Output

6.2.1 Test limit
Part15.247 (b) (3)
The maximum permissible conducted output power is 1 Watt.

6.2.2 Test Procedure Used

ANSI| C63.10-2013 — Section 11.9.1.3
ANSI C63.10-2013 — Section 11.9.2.3.2
KDB 558074 D01 v05r02 — Section 8.3.1.3

6.2.3 Test Settings

Peak Power Measurement

The maximum peak conducted output power may be measured using a broadband peak RF
power meter. The power meter shall have a video bandwidth that is greater than or equal to
the DTS bandwidth and shall utilize a fast-responding diode detector.

Average Power Measurement

Average power measurements were performed only when the EUT was transmitting at its
maximum power control level using a broadband power meter with a pulse sensor. The
power meter implemented triggering and gating capabilities which were set up such that
power measurements were recorded only during the ON time of the transmitter. The trace
was averaged over 100 traces to obtain the final measured average power.

6.2.4 Test Setup
The EUT and measurement equipment were set up as shown in the diagram below.

RF output
EUT Power Meter

6.2.5 Test result
The test results are shown in Appendix A.
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6.2 6dB Bandwidth

6.1.1 Test limit
Part15.247 (a) (2)
The minimum permissible 6dB bandwidth is 500 kHz

6.1.2 Test Procedure Used
ANSI C63.10-2013 — Section 11.8.2 Option 2
KDB 558074 D01 v05r02 — Section 8.2

6.1.3 Test Settings

1. The signal analyzers’ automatic bandwidth measurement capability of the spectrum
analyzer was used to perform the 6dB bandwidth measurement. The “X” dB bandwidth
parameter was set to X = 6. The bandwidth measurement was not influenced by any
intermediate power nulls in the fundamental emission.

2. RBW =100 kHz

3. VBW = 3 x RBW

4. Detector = Peak

5. Trace mode = max hold

6. Sweep = auto couple

7. The trace was allowed to stabilize

6.1.4 Test Setup
The EUT and measurement equipment were set up as shown in the diagram below.

RF output
EUT Spectrum Analyzer

6.1.5 Test result
The test results are shown in Appendix A.
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6.3 Transmitter Power Spectral Density

6.3.1 Test limit
Part15.247 (e)
The maximum permissible power spectral density is 8.0dBm in any 3 kHz band.

6.3.2 Test Procedure Used
ANSI C63.10-2013 — Section 11.10.2 Method PKPSD
KDB 558074 D01 v05r02 — Section 8.4

6.3.3 Test Settings

. Analyzer was set to the center frequency of the DTS channel under investigation
. Span = 1.5 times the DTS channel bandwidth

. RBW =3 kHz

. VBW =10 kHz

. Detector = peak

. Sweep time = auto couple

. Trace mode = max hold

. Trace was allowed to stabilize

ONOO O PR WN -

6.3.4 Test Setup
The EUT and measurement equipment were set up as shown in the diagram below.

RF output
EUT Spectrum Analyzer

6.3.5 Test result
The test results are shown in Appendix A.
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6.4 Conducted Out of band emission measurement

6.4.1 Test limit

Part 15.247(d): The limit for out-of-band spurious emissions at the band edge is 20dB below
the fundamental emission level, as determined from the in-band power measurement of the
DTS channel performed in a 100 kHz bandwidth.

6.4.2 Test Procedure Used
ANSI C63.10-2013 — Section 11.11.3
KDB 558074 D01 v05r02 — Section 8.5

6.4.3 Reference level measurement Settings
Establish a reference level by using the following procedure:
a) Set instrument center frequency to DTS channel center frequency.

g) Trace mode = max hold.
h) Allow trace to fully stabilize.
i) Use the peak marker function to determine the maximum PSD level.

6.4.4 Test Settings

a) Set the center frequency and span to encompass frequency range to be measured.
b) Set the RBW = 100 kHz.

c) Set the VBW = 300 kHz.
d)
e)
f

g) Trace mode = max hold.
h) Allow trace to fully stabilize.
i) Use the peak marker function to determine the maximum amplitude level.

6.4.5 Test Setup
The EUT and measurement equipment were set up as shown in the diagram below.
RF output
EUT Spectrum Analyzer

6.4.6 Test result

The spectrum plots are attached on the following pages. D1 line indicates the highest level,
and D2 line indicates the 20dB offset below D1. It shows compliance with the requirement.
The test results are shown in Appendix A.
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6.5 Band-edge measurement

6.5.1 Test limit

Part 15.247(d): The limit for out-of-band spurious emissions at the band edge is 20dB below
the fundamental emission level, as determined from the in-band power measurement of the
DTS channel performed in a 100 kHz bandwidth.

6.5.2 Test Procedure Used
ANSI| C63.10-2013 — Section 11.11.3
KDB 558074 D01 v05r02 — Section 8.7.2

6.5.3 Reference level measurement Settings
Establish a reference level by using the following procedure:
a) Set instrument center frequency to DTS channel center frequency.

g) Trace mode = max hold.
h) Allow trace to fully stabilize.
Use the peak marker function to determine the maximum PSD level.

~—"

6.5.4 Test Settings

a) Set the center frequency and span to encompass frequency range to be measured.
b) Set the RBW = 100 kHz.

c) Set the VBW = 300 kHz.
d)
e)
f

g) Trace mode = max hold.
h) Allow trace to fully stabilize.
i) Use the peak marker function to determine the maximum amplitude level.

6.5.5 Test Setup
The EUT and measurement equipment were set up as shown in the diagram below.
RF output
EUT Spectrum Analyzer

6.5.6 Test result

The spectrum plots are attached on the following pages. D1 line indicates the highest level,
and D2 line indicates the 20dB offset below D1. It shows compliance with the requirement.
The test results are shown in Appendix A.
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6.6 Spurious Radiated Emissions

6.6.1 Test Description

All out of band radiated spurious emissions are measured with a spectrum analyzer
connected to a receive antenna while the EUT is operating at maximum power and at the
appropriate frequencies. Only the radiated emissions of the configuration that produced the
worst case emissions are reported in this section.

6.6.2 Test limit

Part15.205, 15.209, 15.247(d)

All out of band emissions appearing in a restricted band as specified in Section 15.205 of the
Title 47 CFR must not exceed the limits shown in below Table per Section 15.209. The
spectrum shall be investigated from the lowest radio frequency signal generated in the
device

Field strength Measured Distance
Frequency [MHZz] [ uV/m ]g [meters]

0.009~0.490 2400/F(kHz) 300
0.490~1.705 24000/F(kHz) 30
1.705~30.0 30 30
30~—88 100 3
88~216 150 3
216~960 200 3
Above 960 500 3

Radiated Limits
Part15.35(b):
There is also a limit on the radio frequency emissions, as measured using instrumentation
with a peak detector function, corresponding to 20 dB above the maximum permitted
average limit
Used conversion factor: Limit (dBuV/m) = 20 log (Limit (uV/m)/1pV/m)

Frequency [MHZ] Detector Unit (dBuV/m)
30~88 Quasi-peak 40.0
88~216 Quasi-peak 43.5
216~960 Quasi-peak 46.0
960~1000 Quasi-peak 54.0
1000~5th harmonic of the highest frequency Average 54.0
or 40GHz, whichever is lower Peak 74.0

Conversion Radiated limits

The State Radio_monitoring_center Testing Center (SRTC) page 15 of 133
Tel: 86-10-57996183
Fax: 86-10-57996388 V3.0.0



=
SI 2 I C No.: SRTC2021-9004(F)-21010801(F)

e e FCC ID: APYHRO00295

6.6.3 Test Procedure Used
ANSI C63.10-2013

For Radiated emission below 30MHz

a. The EUT was placed on the top of a rotating table 0.8 meters above the ground at
chamber room. The table was rotated 360 degrees to determine the position of the highest
radiation.

b. The EUT was set 3 meters away from the interference-receiving antenna, which was
mounted on the top of a variable-height antenna tower.

c. Both X and Y axes of the antenna are set to make the measurement.

d. For each suspected emission, the EUT was arranged to its worst case and the rotatable
table was turned from 0 degrees to 360 degrees to find the maximum reading.

e. The test-receiver system was set to Quasi-Peak Detect Function and recorded the
reading with Maximum Hold Mode.

NOTE:
1. The resolution bandwidth and video bandwidth of test receiver/spectrum analyzer
complied the following setting:

Frequency RBW
9-150kHz 200-300Hz
0.15-30MHz 9-10kHz

2. Signals below 30MHz are not recorded in the report because they are lower than the limits
by more than 20dB.

For Radiated emission above 30MHz

a. The EUT was placed on the top of a rotating table 0.8 meters (for 30MHz ~ 1GHz) / 1.5
meters (for above 1GHz) above the ground in chamber room for test. The table was rotated
360 degrees to determine the position of the highest radiation.

b. The EUT was set 3 meters away from the interference-receiving antenna, which was
mounted on the top of a variable-height antenna tower.

c. The height of antenna is varied from one meter to four meters above the ground to
determine the maximum value of the field strength. Both horizontal and vertical polarizations
of the antenna are set to make the measurement.

d. For each suspected emission, the EUT was arranged to its worst case and then the
antenna was tuned to heights from 1 meter to 4 meters and the rotatable table was turned
from 0 degrees to 360 degrees to find the maximum reading.

e. The test-receiver system was set to quasi-peak detect function and recorded the reading
with Maximum Hold Mode when the test frequency is below 1 GHz.

f. The test-receiver system was set to peak and average detector and recorded the reading
with Maximum Hold Mode when the test frequency is above 1 GHz. If the peak reading value
also meets average limit, measurement with the average detector is unnecessary.
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For the radiated emission test above 1GHz:

Place the measurement antenna away from each area of the EUT determined to be a source
of emissions at the specified measurement distance, while keeping the measurement
antenna aimed at the source of emissions at each frequency of significant emissions, with
polarization oriented for maximum response. The measurement antenna may have to be
higher or lower than the EUT, depending on the radiation pattern of the emission and staying
aimed at the emission source for receiving the maximum signal. The final measurement
antenna elevation shall be that which maximizes the emissions. The measurement antenna
elevation for maximum emissions shall be restricted to a range of heights of from 1 m to 4 m
above the ground or reference ground plane.

NOTE:

1. The resolution bandwidth and video bandwidth of test receiver/spectrum analyzer is 120
kHz for Quasi-peak detection (QP) at frequency below 1GHz.

2. The resolution bandwidth of test receiver/spectrum analyzer is 1 MHz and the video
bandwidth is 3 MHz for Peak detection (PK) at frequency above 1GHz.

3. The resolution bandwidth of test receiver/spectrum analyzer is 1 MHz and the video
bandwidth is 3 MHz for Average detection (AV) at frequency above 1GHz. If duty cycle of
test signal is < 98%, the duty factor need added to measured value.

4. All modes of operation were investigated and the worst-case emissions are reported.

6.6.4 Test Settings

Average Field Strength Measurements
Frequency Detector
<1000MHz Quasi-peak
>1000MHz Peak and average

Peak Field Strength Measurements

1. Analyzer center frequency was set to the frequency of the radiated spurious emission of

interest

2. RBW is set depending on measurement frequency, as specified in following table

Frequency RBW

9-150kHz 200-300Hz
0.15-30MHz 9-10kHz
30-1000MHz 100-120kHz

>1000MHz 1MHz

3. VBW = 3MHz

4. Detector = peak

5. Sweep time = auto couple

6. Trace mode = max hold

7. Trace was allowed to stabilize
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6.6.5 Test Setup

For Radiated emission below 30MHz

1m
EUT& 3m /
Support Units |- -—
Turn Table
_ e
80cm
L

Ground Plane

Test Receiver

N

For Radiated emission 30MHz to 1GHz

Ant. Tower

1-4m
Variable
EUT& o 3m - /

Support Units

Turn Table

80cmT
<L

Ground Plane

Test Receiver
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For Radiated emission above 1GHz

Ant. Tower 14m
Variable
EUT& 3m
Support Units - -—]
Turn Table Absorber
_ e
150011 AV
= !

Ground Plane

Test Receiver

\ [ | E—
oo oo
dit © 0 0 o
6.6.6 Test result
The test results are shown in Appendix B.
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6.7 AC Power line Conducted Emission

6.7.1 Test limit
FCC Part15.207

Freq”e”fm‘;)'zm'ss"’” Conducted Limit (dBuV)
Quasi-peak Average
0.15-0.5 66 to 56 * 56 to 46 *
0.5-5 56 46
5-30 60 50

* Decreases with the logarithm of the frequency.
The measurement is made according to ANSI C63.10-2013

6.7.2 Test Procedures

a. The EUT was placed 0.4 meters from the conducting wall of the shielded room with EUT
being connected to the power mains through a line impedance stabilization network (LISN).
Other support units were connected to the power mains through another LISN. The two
LISNs provide 50 ohm/ 50uH of coupling impedance for the measuring instrument.

b. Both lines of the power mains connected to the EUT were checked for maximum
conducted interference.

c. The frequency range from 150kHz to 30MHz was searched. Emission levels under (Limit -
20dB) were not recorded.

NOTE: The resolution bandwidth and video bandwidth of test receiver is 9kHz for quasi-peak detection (QP)
and average detection (AV) at frequency 0.15MHz-30MHz.
The EUT shall test under the power AC120V/240V/60Hz.
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6.7.3 Test Setup

FCC ID: APYHRO00295

/ Vertical Ground
Reference Plane / Test Receiver

40cm

i 1

EUT ] © ©
|

L
7]
Z

B0cm |
|
N
\ Horizontal Ground
Reference Plane
For the actual test configuration, please refer to the attached file (Test Setup Photo).

6.7.4 Test result

The test results are shown in Appendix B.
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7 MEASUREMENT UNCERTAINTIES

ltems Uncertainty
6dB Bandwidth 3kHz
Peak power output 0.67dB
Transmitter Power Spectral Density 0.75dB
Band edge compliance 1.20dB
- 30MHz~1GHz 2.83dB
Conducted Out of band emission 1GHz—12.75GHz 2 50dB
measurement
12.75GHz~25GHz 2.75dB
30MHz~200MHz 4.88dB
: : o 200MHz~1GHz 4.87dB
Spurious Radiated Emissions
1GHz~18GHz 4.58dB
18GHz~40GHz 4.35dB
AC Power line Conducted Emission 3.92dB
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8 TEST EQUIPMENTS

No. Name/ Model Manufacturer S/N Cal date Czlaltjeue
1. Spectrum Analyzer FSV ROHDE&SCHWARZ 101065 2020.08.20 | 2021.08.19
2. N9020A Agilent MY48010771 | 2020.08.20 | 2021.08.19
Spectrum Analyzer
3. Power Meter E4416A Agilent MY52370013 | 2020.04.13 | 2021.04.12
4. Power Sensor E9327A Agilent MY52420006 | 2020.04.13 | 2021.04.12
5. Attenuator 6810.17.B HUBER+SUHNER 768710 2020.08.20 | 2021.08.19
23.18mx16.88mx9.60m
6. Semi-Anechoic Chamber FRANKONIA A N
7. Turn table Diameter:5m FRANKONIA | e | e | mmeem
Antenna master
8. SAC(MA4.0) MATURO | = | e ]
9 9.080m>'<5.2.55m><3.525m FRANKONIA | e | o |
Shielding room
10. |  HF 907 Double-Ridged R&S 100512 | 2020.08.20 | 2021.08.19
Waveguide Horn Antenna
11. | 3160-09 Receive antenna SCHWARZ-BECK 002058-002 2020.08.20 | 2021.08.19
12. | ESI 40 EMI test receiver R&S 100015 | 2020.08.20 | 2021.08.19
13, ESCS30 EMI test R&S 100029 | 2020.08.20 | 2021.08.19
receiver

14. HL562 Receive antenna R&S 100167 2020.08.20 | 2021.08.19
15. ENV216 AMN R&S 3560.6550.12 | 2020.08.20 | 2021.08.19
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APPENDIX A — TEST DATA OF CONDUCTED EMISSION

In order to find the worst case condition, Pre-tests are needed at the presence of different
data rate. Data rate below means worst-case rate of each test item.

Worst-case data rates are shown as following table.

Test Mode Data Rate
802.11b 1Mbps
802.11g 6Mbps
802.11n HT20 MCS0(6.5Mbps)
802.11n HT40 MCSO0(13.5Mbps)
802.11ax HT20 MCSO0(8.6Mbps)
802.11ax HT40 MCSO0(17.2Mbps)
Directional gain
. . Directional Power PSD
Band A”gé?)a'” A”Egé?)a'” Gain Limit Limit
(dBi) (dBm) (dBm/3kHz)
2.4GHz -5.3 -0.8 0.5 30.0 8.0
Duty cycle
Test Mode Duty Cycle (%) Correction Factor(dB)
802.11b 98.66 0.06
802.11g 98.63 0.06
802.11n HT20 99.54 0.02
802.11n HT40 99.45 0.02
802.11ax HE20 99.52 0.02
802.11ax HE40 99.32 0.03
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Conducted power

Tones/ PREL R Average power output
Mode Freq(MHz) | Ant output
RU Index (dBm)
(dBm)

NA Ant7 1411 11.63
NA | 2412MHz ) e 13.52 10.93
NA Ant7 13.88 11.21
802.11b NA 2437TMHz 4 8 13.34 10.73
NA Ant7 13.95 11.32
NA 2462MHz 1) g 13.27 10.65
NA Ant7 18.92 11.56
NA 2412MHz 1) g 18.21 10.82
NA Ant7 18.67 11.15
802.11g NA 2437TMHz 4 8 17.98 10.63
NA Ant7 18.73 11.27
NA 2462MHz 1) g 17.92 10.57
NA Ant7 19.22 11.48
NA 2412MHz | Ant8 18.55 10.78
NA MIMO 21.91 1415
NA Ant7 18.98 11.06
802.11n20M NA 2437MHz | Ant8 18.31 10.41
NA MIMO 21.67 13.76
NA Ant7 18.97 1113
NA 2462MHz | Ant8 18.28 10.48
NA MIMO 21.65 13.83
NA Ant7 19.35 11.41
NA 2422MHz | Ant8 18.46 10.56
NA MIMO 21.94 14.02
NA Ant7 19.24 11.27
802.11n40M NA 2437MHz | Ant8 18.53 10.58
NA MIMO 21.91 13.95
NA Ant7 19.33 11.36
NA 2452MHz | Ant8 18.45 10.43
NA MIMO 21.92 13.93
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Tones/ Pl POy Average power output
Mode RU Index Freq(MHz) | Ant output (dBm)
(dBm)
Ant7 16.37 7.15
2412MHz | Ant8 17.04 7.05
MIMO 19.73 10.11
Ant7 16.58 7.28
26T/0 2437MHz | Ant8 16.87 6.94
MIMO 19.74 10.12
Ant7 17.78 7.52
2462MHz | Ant8 16.45 7.43
MIMO 20.18 10.75
Ant7 17.21 7.13
2412MHz | Ant8 17.24 7.05
MIMO 20.24 10.1
Ant7 17.02 7.05
26T/4 2437MHz | Ant8 16.65 6.71
MIMO 19.85 9.89
Ant7 17.05 7.15
2462MHz | Ant8 15.83 6.67
MIMO 19.49 9.93
Ant7 17.88 7.84
2412MHz | Ant8 18.22 7.92
MIMO 21.06 10.89
802.11ax20M Ant7 16.96 7.56
26T/8 2437MHz | Ant8 16.33 6.77
MIMO 19.67 10.19
Ant7 17.11 7.11
2462MHz | Ant8 16.71 7.37
MIMO 19.92 10.25
Ant7 17.36 6.94
2412MHz | Ant8 17.31 6.84
MIMO 20.35 9.9
Ant7 17.21 7.31
52T/37 | 2437MHz | Ant8 16.82 6.75
MIMO 20.03 10.05
Ant7 17.77 7.82
2462MHz | Ant8 17.56 7.34
MIMO 20.68 10.6
Ant7 17.52 7.33
2412MHz | Ant8 17.42 7.24
MIMO 20.48 10.3
52T/39 Ant7 16.98 6.95
2437MHz | Ant8 16.66 6.45
MIMO 19.83 9.72
2462MHz | Ant7 17.02 6.91
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Eﬁﬂ&%u'—mﬂﬁﬁr
Mode R'Il'Jo?es/ Freq(MHz) | Ant Pezl;tgﬁ\tlver Average power output
ndex (dBm)
(dBm)

Ant8 17.27 6.77

MIMO 20.16 9.85

Ant7 17.27 7.66

2412MHz | Ant8 17.56 7.68

MIMO 20.43 10.68

Ant7 17.35 7.31

52T/40 | 2437MHz | Ant8 16.65 6.61
MIMO 20.02 9.98

Ant7 17.02 7.03

2462MHz | Ant8 17.38 7.38

MIMO 20.21 10.22

Ant7 16.88 7.18

2412MHz | Ant8 16.61 6.95

MIMO 19.76 10.08

Ant7 16.62 7.13

106T/53 | 2437MHz | Ant8 15.85 6.87
MIMO 19.26 10.01

Ant7 16.77 7.63

2462MHz | Ant8 16.32 7.07

MIMO 19.56 10.37

Ant7 17.41 7.62

2412MHz | Ant8 17.13 7.57

MIMO 20.28 10.61

Ant7 16.65 7.24

106T/54 | 2437MHz | Ant8 15.97 6.66
MIMO 19.33 9.97

Ant7 16.77 7.13

2462MHz | Ant8 16.55 7.04

MIMO 19.67 10.1

Ant7 21.57 11.63

2412MHz | Ant8 20.64 11.24

MIMO 24.14 14.72

Ant7 21.18 11.83

242T/61 | 2437MHz | Ant8 20.66 11.11
MIMO 23.94 14.5

Ant7 21.24 11.85

2462MHz | Ant8 20.57 11.13

MIMO 23.93 14.52
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Tones/ FRELS [EBHEN Average power output

Mode RU Index Freq(MHz) | Ant output (dBm)

(dBm)

Ant7 17.41 6.96

2422MHz | Ant8 15.92 6.19

MIMO 19.74 9.60

Ant7 17.39 7.37

26T/0 2437MHz | Ant8 16.93 6.84

MIMO 20.18 10.12

Ant7 17.13 7.31

2452MHz | Ant8 17.51 7.95

MIMO 20.33 10.65

Ant7 17.25 7.48

2422MHz | Ant8 17.73 6.98

MIMO 20.51 10.25

Ant7 16.91 7.05

26T/10 | 2437MHz | Ant8 16.90 6.90

MIMO 19.92 9.99

Ant7 16.88 7.25

2452MHz | Ant8 17.03 7.05

MIMO 19.97 10.16

Ant7 17.21 7.48

2422MHz | Ant8 17.00 7.27

MIMO 20.12 10.39

802.11ax40M Ant7 17.92 7.32

26T/17 | 2437MHz | Ant8 17.04 6.15

MIMO 20.51 9.78

Ant7 16.60 6.48

2452MHz | Ant8 16.94 6.83

MIMO 19.78 9.67

Ant7 17.10 7.03

2422MHz | Ant8 16.35 6.29

MIMO 19.75 9.69

Ant7 17.46 7.46

52T/37 | 2437MHz | Ant8 17.19 6.86

MIMO 20.34 10.18

Ant7 17.34 7.42

2452MHz | Ant8 18.49 8.33

MIMO 20.96 10.91

Ant7 17.96 7.58

2422MHz | Ant8 17.27 7.1

MIMO 20.64 10.36

52T/41 Ant7 17.72 7.20

2437MHz | Ant8 17.69 7.39

MIMO 20.72 10.31

2452MHz | Ant7 17.47 7.34
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Peak power
Mode R-{Jo?r?jt/ax Freq(MHz) | Ant output Average(gé)vr;?r SIUfaI
(dBm)

Ant8 17.71 7.21

MIMO 20.60 10.29

Ant7 17.56 7.70

2422MHz | Ant8 17.77 7.46

MIMO 20.68 10.59

Ant7 17.66 7.41

52T/44 | 2437MHz | Ant8 16.73 6.38
MIMO 20.23 9.94

Ant7 17.04 6.69

2452MHz | Ant8 17.67 6.85

MIMO 20.38 9.78

Ant7 17.09 7.16

2422MHz | Ant8 16.68 6.37

MIMO 19.90 9.79

Ant7 17.46 7.54

106T/53 | 2437MHz | Ant8 16.49 6.83
MIMO 20.01 10.21

Ant7 17.13 7.38

2452MHz | Ant8 17.90 8.19

MIMO 20.54 10.81

Ant7 17.31 7.51

2422MHz | Ant8 17.30 7.48

MIMO 20.32 10.51

Ant7 16.96 717

106T/55 | 2437MHz | Ant8 17.19 7.37
MIMO 20.09 10.28

Ant7 16.99 717

2452MHz | Ant8 17.00 7.09

MIMO 20.01 10.14

Ant7 17.04 7.66

2422MHz | Ant8 16.56 7.49

MIMO 19.82 10.59

Ant7 17.23 7.45

106T/56 | 2437MHz | Ant8 16.39 6.50
MIMO 19.84 10.01

Ant7 16.61 6.76

2452MHz | Ant8 16.83 6.83

MIMO 19.73 9.81

Ant7 17.05 7.25

2422MHz | Ant8 16.24 6.64

MIMO 19.67 9.97

242161 Ant7 16.81 7.16
2437MHz | Ant8 16.18 6.89

MIMO 19.52 10.04
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Tones/ PREL [T Average power output
Mode RU Index Freq(MHz) | Ant output (dBm)
(dBm)
Ant7 16.60 7.28
2452MHz | Ant8 17.06 7.86
MIMO 19.85 10.59
Ant7 16.94 7.43
2422MHz | Ant8 16.52 7.33
MIMO 19.75 10.39
Ant7 16.80 7.25
242T/62 | 2437MHz | Ant8 16.47 6.64
MIMO 19.65 9.97
Ant7 16.71 6.87
2452MHz | Ant8 16.73 6.79
MIMO 19.73 9.84
Ant7 20.40 11.30
2422MHz | Ant8 20.20 11.05
MIMO 23.31 14.19
Ant7 20.12 10.98
484T/65 | 2437TMHz | Ant8 20.08 10.95
MIMO 23.11 13.98
Ant7 20.17 11.04
2452MHz | Ant8 20.06 11.03
MIMO 23.13 14.05
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6dB Bandwidth
Offset 11.2dB =Attenuator 10dB+ Temporary antenna connector loss 0.2dB+ Cable loss 1dB

Test Mode:802.11b

Carrier frequency

(MHz) Channel No. Ant 6 dB bandwidth (MHz)

Ant7 7.60

2412MHz 1 ANt8 7 59

Ant7 7.90

2437MHz 6 Ant8 7 96

Ant7 7.16

2462MHz 11

Ant8 6.40

Test Mode:802.11b Ant7 Test Mode:802.11b Ant7

patgres - Occegied B EEx Agflen Spectram nalgove - Orcopled EY

G : G e 1 2
q 41 2 Cantar Frag 2412000000 GHz Radio Std Nens " F 2 7000000 GHz Radio St Nene

Center Freq 2.412000000 GHz ____[SRelli R Cantar Trad a4z 00 O s AvglHale: o110

B G gL o #Azen: 30 48 Radie Device: BTS s ain #Azen: 30 48 Radie Device: BTS

Ref Offset 112 dB
Ref 30.00 dBm

|l l-rr'_i.t-,r.‘j,\',--f.'ﬂli. | "w‘.:-l.ﬂ'-p.-vw-.'p,‘ru-."',q.l,.‘-w }.-,Ji_,-.wﬂ;.s-u. Ll lad | fu,wt.ﬁ.wn,p'ﬂ_r_\-..;in_-.-unu
Center 2412 GHz ! Span 60 MHz Center 2437 GHz g Span 60 MHz
#Res BW 100 kHz #VEBW 300 kHz Sweep TAET ms #Res BW 100 kHz #VEBW 300 kHz Sweep TAET ms
Occupled Bandwidth Total Power Occupled Bandwidth Total Power
13.152 MHz 13.120 MHz

Transmit Freq Error T4.241 kHz OBW Power Transmit Freq Error -10.701 kHz OBW Power
x dB Bandwidth 7.602 MHz xdB -6.00 dB x dB Bandwidth 7.902 MHz xdB -6.00 dB

wTana { Meas Uncal STARA. | Meas Uncal

S S——— | S S———
enter Freq 2.462000000 GH: Cantar Freg: 2462000000 GHz = enter Freq 2.412000000 GH: Eantar Freq: 2412000000 GHz Rdio
conter e Bezoonon Cree TR Contor Feg 2 Tboco Cre LS T
o G w | #Aten: 30 4B s in #hzar: 30 48 Radio Davice: BTS

Ref Offset 112 dB
Ref 30.00 dBm

e s fi o b ot i | p1';'nI«,-.la.l‘r'.-.,?«-.'w-.uw.m’«rf‘\ ‘lh'-.\u*L\—;w.f.’ﬂ,.-q-‘l-,.-.,,vj

Center 2462 GHz Span 60 MHz Center 2412 GHz g Span 60 MHz
#Res BW 100 kHz FVEW 300 kHz Sweep 7467 ms #Res BW 100 kHz FVEW 300 kHz Sweep TAET ms

Occupled Bandwidth Total Power Occupled Bandwidth Total Power 14.6 dBm
12.958 MHz 13.127 MHz

Transmit Freq Error -14.6 Hz OBW Power Transmit Freq Error -14.581 kHz OBW Power 99.00 %
x dB Bandwidth 162 -6.00 dB x dB Bandwidth 7.500 MHz xdB -6.00 dB

Eana | Msos Uecal T
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Test Mode:802.11b Ant8

Agflen Spectram nalgove - Orcopled EY

Center Freq M;T::'ﬂ P Radie
#Aren: 30 4B Radho Davica: BTS

sty

Center 2437 GHz : Span 60 MHz
#Res BW 100 kHz SVEW 300 kHz Sweep 7.467 ms

Occupled Bandwidth Total Power 14.4 dBm
13.172 MHz

Transmit Freq Error 57.768 kHz OBW Power 99.00 %

x dB Bandwidth 7.965 MHz xdB -6.00 dB

T stan

Test Mode:802.11g

Test Mode:802.11b Ant8

Agflen Spectram nalgove - Orcopled EY

Center Freq_ 2.462000000 GHz
Inpat

GHa
W == AvglHeld: 10180
5 oL ow #Azen: 30 48

AB2 GHz g Span 60 MHz
#Res BW 100 kHz SVEW 300 kHz Sweep 7.467 ms

Occupled Bandwidth Total Power 14.6 dBm
13.106 MHz

Transmit Freq Error -84.556 kHz OBW Power 99.00 %
x dB Bandwidth 6.403 MHz xdB -6.00 dB

T stan

Carrier frequency

(MHz) Channel No.

Ant 6 dB bandwidth (MHz)

2412MHz 1

Ant7 16.43

Ant8 16.30

2437MHz 6

Ant7 16.34

Ant8 16.47

2462MHz 11

Ant7 16.29

Ant8 16.42

Test Mode:802.11g Ant7

Ly e e—

= 41 2 Cantar Freg: 2412000000 GH
Center Freq 2.41 2|j GHz __ s Ll MnIH:'ﬂ A
= #Aren: 30 4B

r.»nH':H"ﬁi‘iﬂrmﬂ-'fwv-'d-’-"f | | et
Center 2412 GHz g g Span 60 MHz
#Res BW 100 kHz SVEW 300 kHz Sweep 7.467 ms

Occupled Bandwidth Total Power 14.7 dBm
16.351 MHz

Transmit Freq Error 12,156 kHz OBW Power 99.00 %

x dB Bandwidth 16.43 MHz xdB -6.00 dB

STARA. | Meas Urcal

Test Mode:802.11g Ant7

Ly e e—

q t . T CantarF 2437000000 GH:
Center Freq 2.|37|j GHz k= Ll MnIH:'ﬂ o
= #hctan: 30 dB

b . o | ! - |
r-.w CTIPrTORCE Y oo
Center 2437 GHz L " Span 60 MHz
#Res BW 100 kHz #VEBW 300 kHz Sweep TAET ms
Occupled Bandwidth Total Power 14.4 dBm
16.355 MHz

Transmit Freq Error -6.831 kHz OBW Power 99.00 %
x dB Bandwidth 16.34 MHz xdB -6.00 dB

STARA. | Meas Urcal
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Test Mode:802.11g

Agflen Spectram nalgove - Orcopled EY

Center Freq_ 2.462000000 GHz
1

5 G ww

Center 2462 GHz
#Res BW 100 kHz
Occupled Bandwidth
16.349 MHz
Transmit Freq Error -4 kHz
x dB Bandwidth .29 MHz

" ghren: 30 48

FVEW 300 kHz

Total Power

OBW Power
% dB -6.00 dB

Ant7

Radio 5

Radie Device: BTS

N e
Span 60 MHz
Sweep TAET ms

14.4 dBm

99.00 %

sTanm | Maas Uncal

Ly e e—

Center Freq_2.437000000 GHz
1

e
Center 2437 GHz
#Res BW 100 kHz
Occupled Bandwidth
16.356 MHz
6.168 kHz
16.47 MHz

Transmit Freq Error
x dB Bandwidth

4 stan

FVEW 300 kHz

Span 60 MHz
Sweep 74T ms
Total Power 13.8 dBm

OBW Power 99.00 %
% dB -6.00 dB

Test Mode:802. 11n HT20

Agflen Spectram nalgove - Orcopled EY

Cantar Froq: 2412000800 GHz
= Trig:Frae Run AvglHeld: 10180
#Azen: 30 48

Center Freq_ 2.412000000 GHz
—:

5 G ww

T it

Span 60 MHz
Sweep TAET ms

Center 2412 GHz

#Res BW 100 kHz #VBW 300 kHz

Occupled Bandwidth Total Power 14.1 dBm

16.339 MHz
Transmit Freq Error 17.345 kHz OBW Power
x dB Bandwidth .30 xdB

99.00 %
-6.00 dB

T stan

Ant8

Camtar Frog: 2462000000 GHz
™ Trig: Fras Run AuglHeld 10080
#Aren: 30 4B

Agilart Spectram natgrer . Orcegled B9
Center Freq 2.452000000 GHz i oo
T

Radie Device: BTS

Span 60 MHz
Sweep TAET ms

Center 2462 GHz

#Res BW 100 kHz SVBW 300 kHz

Occupled Bandwidth Total Power 13.8 dBm

16.348 MHz
-17.385 kHz OBW Power
16.42 MHz xdB

99.00 %
-6.00 dB

Transmit Freq Error
x dB Bandwidth

4 stan

Carrier frequency
(MHz)

Channel No.

Ant 6 dB bandwidth (MHz)

2412MHz

Ant7 17.75

Ant8 17.61

2437MHz

Ant7 17.63

Ant8 17.64

2462MHz

Ant7 16.51

11

Ant8 17.57
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Test Mode:802. 11n HT20 Ant7

Cantar Frog: 2412000600 GHz Radio Std: Mene
Trig Frae Run AvglHeld: 10480

#Aten: 30 dB Radie Device: BTS

|y it

1t
Hreipb v e i i "‘. ‘nlf-."(]-_b‘w-'-fu-'rﬁ Ly

Span 60 MHz
Sweep TAET ms

Center 2412 GHz

#Res BW 100 kHz #VBW 300 kHz

Occupled Bandwidth Total Power 14.5 dBm

17.609 MHz
18.457 kHz OBW Power
17.75 MHz % dB

Transmit Freq Error

x dB Bandwidth -6.00 dB

ST 1 Meas Urcal

Test Mode:802. 11n HT20 Ant7

1 Agiler Specramm Anatges - Urcopled BV

Camtar Frog: 2437000000 GHz Radic Std: Mens
Trig: Fres Run AvglHeld: 10180
#Aren: 30 4B

Center Freq 2437000000 GHz
gt RF

Radie Device: BTS

byt g

Span 60 MHz
Sweep TAET ms

Center 2437 GHz

#Res BW 100 kHz #VBW 300 kHz

Occupled Bandwidth Total Power 14.2 dBm

17.581 MHz
7.144 kHz OBW Power
17.63 MHz % dB

Transmit Freq Error
x dB Bandwidth

99.00 %
-6.00 dB

ST 1 Meas Urcal

Test Mode:802. 11n HT20 Ant7

1 Agiler Specramm Anatges - Urcopled BV

Cantar Frag: 2452000000 GHz Radio Std: Mene
T & Run AvglHeld: 10480

Radie Device: BTS

set 112 4B

Span 60 MHz
Sweep TAET ms

Center 2462 GHz

#Res BW 100 kHz #VBW 300 kHz

Occupled Bandwidth Total Power
17.545 MHz
-10.799 kHz
16.51 MHz % dB

OBW Power 28,

Transmit Freq Error o
-6.00 dB

x dB Bandwidth

ST 1 Meas Urcal

Test Mode:802. 11n HT20 Ant8

1 Agiler Specramm Anatges - Urcopled BV

Cantar Froq: 2412000800 GHz Radie Std: Mens

Trig: Fres Run AvglHeld: 10180
Radie Device: BTS

n»'q.w.'-'rﬂ"# :

Span 60 MHz
Sweep TAET ms

Center 2412 GHz

#Res BW 100 kHz #VBW 300 kHz

Occupled Bandwidth Total Power 14.0 dBm

17.568 MHz
Transmit Freq Error 549 Hz
x dB Bandwidth 17,61 MHz xdB

OBW Power 99.00 %
-6.00 dB

T sian.

17 404
Cantar Frag 2437000000 GHz Std MNens
Trig Frae Run AvglHeld: 10480

#Aten: 30 dB

B G gL o Radie Device: BTS

af
it | abramiinhgnd

e

Span 60 MHz
Sweep TAET ms

Center 2437 GHz

#Res BW 100 kHz #VBW 300 kHz

Occupled Bandwidth Total Power
17.584 MHz
3.200 kHz OBW Power
17.64 MHz % dB

Transmit Freq Error 99.00 %

x dB Bandwidth -6.00 dB

! Agilant Spectram knatger - Occogled B

- T

Conter Freq_ 2.462000000 GHz Radis 514 Noms
1

#Aren: 30 4B Radie Device: BTS

! *-.l,.v,\.a_\\-_‘,.'f.'lﬂ,\.-p.'!

Span 60 MHz
Sweep TAET ms

Center 2462 GHz

#Res BW 100 kHz #VBW 300 kHz

Occupled Bandwidth Total Power
17.575 MHz
-20.736 kHz OBW Power
17.57 MHz % dB

Transmit Freq Error
x dB Bandwidth

99.00 %
-6.00 dB

The State Radio_monitoring_center Testing Center (SRTC)
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T 0.0 Pl o ) it

B A It

No.: SRTC2021-9004(F)-21010801(F)
FCC ID: APYHRO00295

Test Mode:802. 11n HT40

Carrier frequency

(MHz) Channel No.

Ant

6 dB bandwidth (MHz)

2422MHz 3

Ant7

36.42

Ant8

36.49

2437MHz 6

Ant7

36.49

Ant8

36.48

2452MHz 9

Ant7

36.44

Ant8

36.45

Test Mode 802. 11n HT40 Ant7

Bttt gy 4l

Center 2422 GHz
#Res BW 100 kHz

Span 100 MHz

FVEW 300 kHz Sweep 124 ms

Occupled Bandwidth Total Power 13.9 dBm
36.061 MHz
Transmit Freq Error -32.479 kHz OBW Power

x dB Bandwidth MHz xdB

99.00 %
-6.00 dB

Hz
Mg|Hold 00

" ghren: 30 48 Radho Davica: BTS

bt vt ol =
{ 1

i;-;.1_.t-..n~'u~lu.ﬁq".-.w-,.m'.J’ |

e L |

Span 100 MHz,
Sweep 124 ms

Center 2452 GHz

#Res BW 100 kHz #VBW 300 kHz

Occupled Bandwidth Total Power
36.066 MHz
-50.113 kHz OBW Power
36.44 MHz % dB

Transmit Freq Error 99.00 %

x dB Bandwidth -6.00 dB

4 stan

CFE i

Test Mode:802. 11n HT40 Ant7

Ao Syt retpes - Oceapid ¥

Ce nl(‘r Freq 2. |37UBUOUU GHz
== " ahran: 30 48

|l Rl

B AR D,

Center 2437 GHz

#Res BW 100 kHz #VBW 300 kHz

Occupled Bandwidth Total Power
36.127 MHz
Transmit Freq Error -1 kHz OBW Power

x dB Bandwidth 3 xdB

Camtar Frog: 2422000000 GH.
Trig: Fres Run
#Asten: 30 4B

oot Py

i:\".‘r'.w.nl'.-q.~.t';¢_-q.a‘.),-.jl,v“r

Center 2422 GHz

#Res BW 100 kHz #VBW 300 kHz

Occupled Bandwidth Total Power
36.206 MHz
Transmit Freq Error OBW Power
x dB Bandwidth 9 xdB
i san

2
AvglHeld: 10180

5

it A bt gyt

Span 100 MHz
Sweep 124 ms

13.6 dBm

99.00 %
-6.00 dB

Radie Srd toms

Radie Device: BTS

b e AR |

Span 100 MHz
Sweep 124 ms

12.8 dBm

99.00 %
-6.00 dB

The State Radio_monitoring_center Testing Center (SRTC)
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No.: SRTC2021-9004(F)-21010801(F)

FCC ID: APYHRO00295

Test Mode:802. 11n HT40 Ant8

Agslar Spect
e IR

Cantar Freg: 2437000000 GHz Radie Std: Mens
=" Trig Fres Run AvglHeld: 10480
#Azen: 30 48

Center Freq
Radie Device: BTS

e T R e e e

1 3
' b

) I
B ot WL s man

I [
|.~.-_-..,._.u'|4,,:‘..._l-a‘r\._.'.._.f |

Center 2437 GHz
#Res BW 100 kHz

Span 100 MHz

FVEW 300 kHz Sweep 124 ms

Occupled Bandwidth Total Power 12.7 dBm

36.153 MHz

Transmit Freq Error
x dB Bandwidth

OBW Power 99.00 %
36.48 MHz % dB -6.00 dB

T stan. €FE  am

Test Mode:802.11ax HE20(242)

Test Mode:802. 11n HT40 Ant8

gt Spectr
13:7208) 430 Mar 13, 771

Camtar Freq: 2452000000 GHz Radio Ste: Nane

Pe Trig: Frae Run AuglHeld: 1009

5 oL ow #Azen: 30 48

Center Freq 2.452000000 GHz
—:

Radie Device: BTS

: i r |
T | et Raiel | ool et hpisl b

Center 2452 GHz
#Res BW 100 kHz

Span 100 MHz

FVEW 300 kHz Sweep 124 ms

Occupled Bandwidth Total Power 12.8 dBm

36.061 MHz
Transmit Freq Error 83.638 kHz OBW Power 99.00 %
x dB Bandwidth 36.45 MHz xdB -6.00 dB
T stan CFE A

Carrier frequency
(MHz) Channel No.

Ant 6 dB bandwidth (MHz)

Ant7 18.98

2412MHz 1

Ant8 18.94

Ant7 18.97

2437MHz 6

Ant8 18.93

Ant7 19.02

2462MHz 11

Ant8 19.00

Test Mode:802. 11ax HE20 Ant7

Agflent Orcopied 1Y

Cartar Freq 2.4 12000000 GHz Radio Sod: Hone

Trig Frae Run AvglHeld: 10480

Center Freq 2.412000000 GHz
—:
#Arzen: 30 4B

Radie Device: BTS

l_l*__.,_., et '_1
{

i |
J| L
| | | %
.‘"‘"I‘-'r!.“"IG"‘"-"’"?"’""r"u'fﬂ"’-". ' . | "".?r:J\‘,;-.ue.x.-.-n-.-_-;,-#_',,.f-;-_j

Center 2412 GHz
#Res BW 100 kHz

Span 60 MHz

FVEW 300 kHz Sweep 74T ms

Occupled Bandwidth Total Power 14.6 dBm
18.879 MHz
17.132 kHz OBW Power 99.00 %

18.98 MHz % dB -6.00 dB

Transmit Freq Error
x dB Bandwidth

4 stan

Test Mode:802. 11ax HE20 Ant7

=310 404 M 13,
Radie St Mene

Cantar Freg 2437900000 GHa
Trig: Fres Run AvglHeld: 10180

#Aren: 30 4B Radie Device: BTS

o et 4,
A

e

| | I
| | by i -‘F-.awa-#.a*na_

Center 2437 GHz
#Res BW 100 kHz

Span 60 MHz

FVEW 300 kHz Sweep 74T ms

Occupled Bandwidth Total Power 14.2 dBm
18.890 MHz
-20.791 kHz OBW Power 99.00 %

18.97 MHz % dB -6.00 dB

Transmit Freq Error
x dB Bandwidth

e W
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SRTC

T 0.0 Pl o ) it

B A It

No.: SRTC2021-9004(F)-21010801(F)
FCC ID: APYHRO00295

Test Mode 802. 11ax HE20 Ant7

Cantar Frag: 2482000000 GHz Rade S o
== Trig Fras Run AvglHald: 10180
Ahzan: 30 4B Radie Davice: BTS

[
Pk gy
Center 2462 GHz L : Span 60 MHz

#Res BW 100 kHz FVEW 300 kHz Sweep 74T ms

Occupled Bandwidth Total Power 14.4 dBm
18.894 MHz

Transmit Freq Error -37.432 kHz OBW Power 99.00 %
x dB Bandwidth 18,02 MHz xdB -6.00 dB

s T gt St e

Test Mode:802. 11ax HE20 Ant8

Ao Syt retpes - Oceapid ¥

" ghren: 30 48

o

Center 2437 GHz : : Span 60 MHz
#Res BW 100 kHz SVEW 300 kHz Sweep 7.467 ms

Occupled Bandwidth Total Power 13.6 dBm
18.860 MHz

Transmit Freq Error 15.065 kHz OBW Power 99.00 %
x dB Bandwidth 18.83 MHz xdB -6.00 dB

Test Mode:802.11ax HE40(484)

Test Mode 802. 11ax HE20 Ant8

Cantar Frog: 2412000000 GHz Rt o o
oo Trig: Fras Run AvglHeld 10090
Lhzan: 30 dB Radie Davice: BTS

r‘"—'s_a..l..a..-.-.‘..,., —,-,x.-r‘-'-q:,u,-.]

/

Pty mdchid s -‘."“"“

Center 2412 GHz
#Res BW 100 kHz

Occupled Bandwidth
18.896 MHz

Transmit Freq Error 4,375 kHz
x dB Bandwidth 18.94 MHz

s T gt St e

1k
'
[ T

Span 60 MHz

FVEW 300 kHz Sweep 74T ms

Total Power 13.8 dBm

OBW Power 99.00 %
% dB -6.00 dB

Test Mode:802. 11ax HE20 Ant8

Ao Syt retpes - Oceapid ¥

Center Freq 2. AFEUOUOUU GHz

g gt g 4
Center 2452 GHz
#Res BW 100 kHz
Occupled Bandwidth
18.939 MHz

Transmit Freq Error -7.325 kHz
x dB Bandwidth 18,00 MHz

e

Span 60 MHz

FVEW 300 kHz Sweep 74T ms

Total Power 13.6 dBm

OBW Power 99.00 %
% dB -6.00 dB

Carrier frequency

(MHz) Channel No.

Ant

6 dB bandwidth (MHz)

2422MHz 3

Ant7

37.87

Ant8

38.01

2437MHz 6

Ant7

38.13

Ant8

37.86

2452MHz 9

Ant7

38.08

Ant8

38.06

The State Radio_monitoring_center Testing Center (SRTC)

Tel: 86-10-57996183
Fax: 86-10-57996388

page 37 of 133

V3.0.0




e 3 B T e A S

No.: SRTC2021-9004(F)-21010801(F)
FCC ID: APYHRO00295

Test Mode:802. 11ax HE40 Ant7

P S S S———
Center Freq 2.422000000 GHz otz Radio Std Wame
Inpest: HF —-— AvglHald: 10090
G L #Arzen: 30 4B Radie Device: BTS

I e—
f !

i.\ilnl_{r;..-'hu" L || .4,~_,.-;,~_-.\o-.,w.\-_«_\h.ti

Centel 22 GH. Span 100 MHz
#Res BW 100 kHz FVEW 300 kHz Sweep 124 ms

Occupled Bandwidth Total Power 12.5 dBm
37.658 MHz

Transmit Freq Error 274 kHz OBW Power 99.00 %
x dB Bandwidth 37.87 MHz xdB -6.00 dB

T stan

Test Mode:802. 11ax HE40 Ant7

Ly e e—
o 2, 404 13, )

e rr r aH Radia 304 Nams
Center Freq 2.|.,z|j GHz MnIH:lﬂ A

o G w | #Aten: 30 4B Radio Dwvics: BTS

gty Sy et et

:m\-.. T Akl Ll g !r'-‘HN.
Center 2452 GHz : Span 100 MHz
#Res BW 100 kHz FVEW 300 kHz Sweep 124 ms

Occupled Bandwidth Total Power 12.3 dBm
37.712 MHz

Transmit Freq Error -6 i OBW Power 99.00 %
x dB Bandwidth 3 -6.00 dB

4 stan

Agflan Spectram nalgove - Orcopled BV

Center Freq 2.437000000 GHz " 7000000 Radio St Nene
T Gt | htten: 30 B Radio Davice: BTS

e e Y

it
I t \\ |
P A | st it g !

Center 2437 GHz
#Res BW 100 kHz #VBW 300 kHz
Occupled Bandwidth Total Power 42.2 dBm
37.633 MHz
Transmit Freq Error 876 kHz OBW Power 99.00 %
x dB Bandwidth 3 5 xdB -6.00 dB

4 stan

Test Mode:802. 11ax HE40 Ant7

Agilent Spectramm

Center Freq 2.437000000 GHz Cantar Freq: 2437900000 GHz Radie 5t Hers
npets HF T nl‘hﬂm

AvglHeld: 10180
Radie Device: BTS

by
37 GHz ) Span 100 MHz
#Res BW 100 kHz FVEW 300 kHz Sweep 124 ms

Occupled Bandwidth Total Power 12.2 dBm
37.714 MHz

Transmit Freq Error 833 kHz OBW Power 99.00 %
x dB Bandwidth 3 MHz xdB -6.00 dB

T stan

Cantar Frog: 2422000000 GHz Radio St e
™ Trig: Fras Run AvglHeld 10090
Radie Davice: BTS

[P R

Center GH. : Span 100 MHz
#Res BW 100 kHz FVEW 300 kHz Sweep 124 ms

Occupled Bandwidth Total Power 42.3 dBm
37.716 MHz

Transmit Freq Error -8.728 kHz OBW Power 99.00 %

x dB Bandwidth 38,01 MHz xdB -6.00 dB

s EE e

Aglent Spectram b

it 45 : Cantar Fre: 2462000000 GH Radie S04 Homs.
Center Freq z.l.,zoouu GHz __k Tt MnIH:lﬂ o
]

Radie Device: BTS

Center 2452 GHz
#Res BW 100 kHz FVEW 300 kHz

Occupled Bandwidth Total Power 12.2 dBm
37.659 MHz

Transmit Freq Error -84.044 kHz OBW Power 99.00 %
x dB Bandwidth 38,06 MHz xdB -6.00 dB

4 stan

The State Radio_monitoring_center Testing Center (SRTC)
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No.: SRTC2021-9004(F)-21010801(F)
FCC ID: APYHRO00295

Transmitter Power Spectral Density

Offset 11.2dB =Attenuator 10dB+ Temporary antenna connector loss 0.2dB+ Cable loss 1dB

Test Mode:802.11b
Came(rl\;r:g)uency Channel No. Ant Power Density (dBm)
Ant7 -10.076
2412MHz 1 AntS -10.518
Ant7 -10.126
2437MHz 6 Ant8 -10.326
Ant7 -10.004
2462MHz T Ant8 -10.594

Test Mode:802.11b Ant7

1 Agiler Spect ramm Aralger - Seevpl 34

pnter Freq 2.41 Aug Type: Log Pur
sntar g & T o= Trig:Fres Run AvglHald: 100100
#Aten: 30 dB

Center 241200 GHz ) " Span 20,00 MHz
#Res BIN 3.0 kHz #VBW 10 kHz ;i 0 ms (1001 ps)

Test Mode:802.11b Ant7

1 Agiler Spect ramm Aralger - Seevpl 34

g Type: Lo
AvglHeld: 1001100

Center 243700 GHz ) " Span 20,00 MHz
#Res BIN 3.0 kHz #VBW 10 kHz jeep 50.0 ms (1001 pts)

Urcal

Center 2.46200 GHz
#Res BW 3.0 kHz #VEW 10 kHz

sTAmm.

7 hgflet Spec vy - Sl 54

Test Mode:802.11b Ant8

Avg Type: Log Pur
res Trig:Frea Run AvglHeld: 1001100
#Aren: 30 4B

Center 241200 GHz ) " Span 20,00 MHz

#Res BW 3.0 kHz #VBW 10 kHz

#5weep 50.0 ms (1001 pts)
Tistan ) .

71 et femtri fe

The State Radio_monitoring_center Testing Center (SRTC)

Tel: 86-10-57996183
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No.: SRTC2021-9004(F)-21010801(F)
FCC ID: APYHRO00295

Test Mode:802.11b Ant8

onter Freq 2.437000000 GHz
e T am
il

Ref Offget 112 dB
Ref 15.00 dBm

Center 243700 GHz " Span 20,00 MHz
#Res 3.0 #VBW 10 kHz #Gweep 50.0 ms (1001 pts)

Test Mode:802.11g

Center 2.46200 GHz
#Re

Test Mode:802.11b Ant8

onter Freq 2.462000000 GHz
T
Fo,

#Avg Type: Log-Pur
et e Trig:Frae Run AvglHeld: 1001100

alecl e RAen: 30 dB

Ref Offget 112 dB
Ref 15.00 dBm

Center Freq)|

" Span 20,00 MHz

0 kHz #VBW 10 kHz #Sweep 50.0 ms (1001 pes)

Carrier frequency

(MHz) Channel No.

Ant Power Density (dBm)

2412MHz 1

Ant7 -13.095

Ant8 -13.984

Ant7 -13.597

2437MHz 6

Ant8 -14.024

2462MHz

Ant7 -13.826

Ant8 -13.243

Center 2.41200 GHz

#Res BW 3.0 kHz #VBW 10 kHz

Test Mode:802.11g

Ant7

Avg Type: Loy
AuglHeld: 100100

res Trig:Frea Run
#Asten: 30 4B

" Span 20,00 MHz
#5weep 50.0 ms (1001 pts)
WTAT. | Meas

#VBW 10 kHz

Urcal

The State Radio_monitoring_center Testing Center (SRTC)
Tel: 86-10-57996183
Fax: 86-10-57996388
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No.: SRTC2021-9004(F)-21010801(F)
FCC ID: APYHRO00295

Test Mode:802.11g Ant7

Ref Offget 112 dB
Ref 15.00 dBm

Center 246200 GHz " Span 20,00 MHz
#Res BW 3.0 kHz #VBW 10 kHz i 5 [RL

Test Mode:802.11g Ant8

onter Freq 2.412000000 GHz Avg Type: Lag-Pur
= Inpet B PO Fam e 100G Fras Run AuglHeld: 100100
I Gabnd e #Aren: 30 4B

Ref Offget 112 dB
Ref 15.00 dBm

Center Freq)|

Center 241200 GHz " Span 20,00 MHz
#Res BIN 3.0 kHz #VBW 10 kHz #Sweep 50.0 ms (1001 pts)
BT '

71 it femtri fe

wg Type: Lo
ot e Trig Frae Run AvglHeld: 100100
#Aen: 30 4B

" Span 20.00 MHz
es a #VBW 10 kHz #Gweep 50.0 ms (1001 pts)

Test Mode:802. 11n HT20

Test Mode:802.11g Ant8

e
S Fest te Trig Frae Run AuglHald: 100100
Gainck #hsten: 30 dE

" Span 20,00 MHz
#VBW 10 kHz #5weep 50.0 ms (1001 pts)

Carrier frequency
(MHz)

Channel No.

Ant Power Density (dBm)

2412MHz 1

Ant7 -12.982

Ant8 -13.963

MIMO -10.43

2437MHz 6

Ant7 -13.461

Ant8 -14.016

MIMO -10.72

2462MHz 11

Ant7 -13.758

Ant8 -13.265

MIMO -10.49

The State Radio_monitoring_center Testing Center (SRTC)
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No.: SRTC2021-9004(F)-21010801(F)
FCC ID: APYHRO00295

1 Agiler Spect ramm Aralger - Seevpl 34

Center Freq 2.412000000 GHz
= o Trig:Fras Run
ey SAger30 40

Ref Offset 112 dB
Ref 15.00 dBm

Center 2.41200 GHz

#Res BW 3.0 kHz #VBW 10 kHz

g Type: Log-Pur
AvglHeld: 100100

" Span 20,00 MHz

stamm | Maas Uncal

Test Mode:802. 11n HT20 Ant7

1 Agiler Spect ramm Aralger - Seevpl 34

Avg Type: LogPur

Center Freg Z.IBTUIJEII)EID GHz AHotE 10000

inpats B P Fass =
Gl o

Center 243700 GHz " Span 20,00 MHz
#Res BIN 3.0 kHz #VBW 10 kHz #Swee

1 Meas Uncal

Test Mode:802. 11n HT20 Ant7

1 Agiler Spect ramm Aralger - Seevpl 34

Trig Frae Run

enter Freq 2.462000000 GHz
Inpest RF -
#Aten: 30 dB

T Fast
Gl o

Center 2.46200 GHz

#Res BW 3.0 kHz #VBW 10 kHz

g Type: Log-Pur
AvglHeld: 100100

" Span 20,00 MHz
#5weep 50.0 ms (1001 pts),

stamm | Maas Uncal

Test Mode:802. 11n HT20 Ant8

1 Agiler Spect ramm Aralger - Seevpl 34

Avg Type: Log Pur
Trig: Fres Run AvglHeld: 1001100

Center Freq_ 2.412000000 GHz
1 -
#Arzen: 30 4B

T Fast
Gl o

" Span 20,00 MHz
#5weep 50.0 ms (1001 pts)

Center 2.41200 GHz
#Res BW 3.0 kHz
BT

#VBW 10 kHz

71 et femtri fe

Test Mode:802. 11n HT20 Ant8

1 Agiler Spect ramm Aralger - Seevpl 34

Center Freq 2437000000 GHz
=

Pt FU Trig Frae Run

PO Fams o
I Gabnd e #Aten: 30 dB

Ref Offset 112 dB
Ref 15.00 dBm

#VBW 10 kHz

Avg Type: LogPur
AvglHeld: 100100

Center Freq)|

" Span 20,00 MHz
#5weep 50.0 ms (1001 pts),

Test Mode:802. 11n HT20 Ant8

1 Agiler Spect ramm Aralger - Seevpl 34

#Avg Type: Log-Pur

Center Freg Z.AEZUIJEII)EID GHz AHotE 10000

npats A P Fass =
Gl o

Trig: Fres Run
#Aren: 30 4B

Ref Offset 112 d8
Ref 15.00 dBm

" Span 20,00 MHz
#5weep 50.0 ms (1001 pts)

246200 GHz
#VBW 10 kHz

The State Radio_monitoring_center Testing Center (SRTC)
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=
SI z IC No.: SRTC2021-9004(F)-21010801(F)

T 0.0 Flip iy ol )it il e

3w L W FCC ID: APYHRO00295

Test Mode:802. 11n HT40

Carrle(erLe'zg)uency Channel No. Ant Power Density (dBm)

Ant7 -16.191

2422MHz 3 Ant8 -16.890
MIMO -13.52

Ant7 -16.147

2437MHz 6 Ant8 -16.596
MIMO -13.36

Ant7 -16.170

2452MHz 9 Ant8 -16.300
MIMO -13.22

Test Mode 802 11n HT40 Ant7 Test Mode 802 11n HT40 Ant7

v i Lag-Pwr Avg Type:
AvilHerd. 150100 ; Centor Freg 2u7nuoun GHz ___ e AaTovien
s

Center Freq| Center Freq|
2 | 2437000000 GHz

" Span 40,00 MHz 24370 " Span 40,00 MHz
EEwee p 50.0 ms {1001 pts) & 5w p 50.0 ms {1001 pts)

Ref Offgel Ref Offset 112 d8
Ref 15.00 dBm ! Ref 15.00 dBm

" Span 40.00 MHz Center 242200 GHz " Span 40,00 MHz
#VBW 10 kHz #Sweep 50.0 ms (1001 pts) #Res BW 3.0 kHz #VBW 10 kHz #&weep 50.0 ms (1001 pts)

The State Radio_monitoring_center Testing Center (SRTC) page 43 of 133
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No.: SRTC2021-9004(F)-21010801(F)
FCC ID: APYHRO00295

Test Mode 802 11n HT40 Ant8

C onter Fre ) 2-!'57IJI!EII)EID GH.{
it 0: P~
Flaint

Ref Offget 112 dB
Ref 15.00 dBm

Crn[ er 2-\"00 GHz

#VBW 10 kHz

" Span 40.00 MHz
#5weep 50.0 ms (1001 pts),

Test Mode:802.11ax HE20(242)

| 2437000000 GHz

Center Freq)|

Test Mode 802 11n HT40 Ant8

Ref Offget 112 dB
Ref 15.00 dBm

Crn[ er 245200 GHz

Mram e Trig:Fres Run

Avg Typ
vl om0
#Aren: 30 4B

Center Freq)|

" Span 40,00 MHz

#VBW 10 kHz #Sweep 50.0 ms (1001 pts)

Carrier
frequency Channel No. Tones Ant Power Density (dBm)
(MHz)
Ant7 -10.256
2412MHz 1 Ant8 -9.090
MIMO -6.62
Ant7 -9.385
2437MHz 6 26T Ant8 -11.124
MIMO -7.16
Ant7 -9.959
2462MHz 11 Ant8 -9.988
MIMO -6.96

Test Mode:802. 11ax HE20 Ant7

Center 2.41200 GHz
#Res BW 3.0 kHz

T sian.

71 it femtri fe

#VBW 10 kHz

g Typa: Lo
AvglHeld: 100100

" Span 20,00 MHz
#5weep 50.0 ms (1001 pts),

Center Freq)|

Test Mode 802 11ax HE20 Ant7

O Fat me= Trig: Frae Run

g Type: Lo
- AvglHeld: 1001100
#Aren: 30 4B

Center Freq)|

" Span 20,00 MHz

#VBW 10 kHz #Sweep 50.0 ms (1001 pts)
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No.: SRTC2021-9004(F)-21010801(F)
FCC ID: APYHRO00295

Test Mode:802. 11ax HE20 Ant7

Aghert et e et < ey 34

Center Freq ZAFEUOUOUU G.{ __ F———
umlnlu- #Azen: 30 48

246200 GHz
#Res BW 3.0 kHz #VBW 10 kHz

i siant. e

Trig: Fras Run
PO o e 1O
IEGalchow  #Afen: 30 B

Center 2.43700 GHz
#Res BW 3.0 kHz #VBW 10 kHz

FTESRE | s senn i

Avg Type: LogPur
AvglHeld: 100100

Span 20.00 MHz
#5weep 50.0 ms (1001 pts),

Avg Type: LogPur
AvglHeld: 100100

Span 20.00 MHz
#5weep 50.0 ms (1001 pts),

Test Mode:802. 11ax HE20 Ant8

Aot Srcim e 4
Center Freq 2. 412000000 GHz

4 13 PHO: Fass ~oe 10 FreeRun
I Gabnd e #Aren: 30 4B

Ref Offset 112 d8

Ref 15.00 dBm

Center 2.41200 GHz
#Res BW 3.0 kHz

i siant. T et St e

#VBW 10 kHz

Trig: Froa Run
PO o e 1O
IEGalctow  #Aftn: 30 dB

Center 2.46200 GHz

#VBW 10 kHz

Avg Type: Log Pur
AvglHeld: 1001100

Span 20.00 MHz
#5weep 50.0 ms (1001 pts)

Avg Type: Log Pur
AvglHeld: 1001100

Span 20.00 MHz
#5weep 50.0 ms (1001 pts)
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No.: SRTC2021-9004(F)-21010801(F)
FCC ID: APYHRO00295

Test Mode:802.11ax HE20(242)

Carrier
frequency Channel No. Tones Ant Power Density (dBm)
(MHz)
Ant7 -12.988
2412MHz 1 Ant8 -13.114
MIMO -10.04
Ant7 -12.469
2437MHz 6 52T Ant8 -13.441
MIMO -9.92
Ant7 -12.317
2462MHz 1 Ant8 -13.539
MIMO -9.87

Test Mode 802 11ax HE20 Ant7

C onter Fre e 2.412000000 ‘w'_l Mg|Hold Al
i

Ref Offgel
Ref 15.00 dBm

Center 241200 GHz " Span 20,00 MHz

#Res BW 3.0 kHz
TTstan

#VBW 10 kHz

At tomtn 20t

" Span 20,00 MHz
#5weep 50.0 ms (1001 pts),

Crn[ er 2, u.zoo GHz
#VBW 10 kHz

#5weep 50.0 ms (1001 pts),

Center Freg

Test Mode:802. 11ax HE20 Ant7

Center Freq_ 2.437000000 GHz
o i T

g Typa: Loy
et e Trig:Frae Run AvglHeld: 1001100
#Aren: 30 4B

Ref Offget 112 dB
Ref 15.00 dBm

Center Freg

" Span 20,00 MHz
5w p 50.0 ms {1001 pts)

Tes M0802 11ax HE20 Ant8

C onter Fre ) 2-!1ZUI!EII)EID GH.{
0: Fast
i

Crn[rr 243700 GHz
#VBW 10 kHz

Avg Typ
vl om0
Shckan. 30 48

Rrr 15.0!.‘ dBm

Center Freq)|

" Span 20,00 MHz
#5weep 50.0 ms (1001 pts)

Crn[ er 241200 GHz
#VBW 10 kHz
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No.: SRTC2021-9004(F)-21010801(F)
FCC ID: APYHRO00295

Test Mode 802 11ax HE20 Ant8

C onter Fre ) 2-!'57IJI!EII)EID GH.{
it 0: P~
Flaint

Ref Offget 112 dB
Ref 15.00 dBm

Crn[ or 2, 4 noo GHz " Span 20,00 MHz

#VBW 10 kHz #Sweep 50.0 ms (1001 pts)

Test Mode:802.11ax HE20(242)

Test Mode 802 11ax HE20 Ant8

Avg Typ
et e Trig:Frae Run vl om0

C enter Freq zarzunuoun GH.{
: #Aren: 30 4B

Rrr 15.0!.‘ dBm

Center Freq)|

Crn[ er 246200 GHz " Span 20,00 MHz

#VBW 10 kHz #Sweep 50.0 ms (1001 pts)

Carrier
frequency Channel No. Tones Ant Power Density (dBm)
(MHz)
Ant7 -15.752
2412MHz 1 Ant8 -16.097
MIMO -12.91
Ant7 -15.517
2437MHz 6 106T Ant8 -16.657
MIMO -13.04
Ant7 -15.369
2462MHz 11 Ant8 -15.535
MIMO -12.44

Test Mode:802. 11ax HE20 Ant7

Center Freq_ 2.412000000 GHz
Wi F
T

vg
oo Trig Frae Run AvglHeld: 100100

* ghsen: 30 4B

Center 2.41200 GHz
#Res BW 3.0 kHz

T sian.

" Span 20,00 MHz
#5weep 50.0 ms (1001 pts),

#VBW 10 kHz

71 it femtri fe

Center Freq)|

Test Mode:802. 11ax HE20 Ant7

g Type: Lo
O Fat me= Trig: Frae Run AvglHeld: 1001100
#Aren: 30 4B

Center Freq)|

" Span 20,00 MHz

#VBW 10 kHz #Sweep 50.0 ms (1001 pts)
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T 0.0 Flip iy ol )it il e

3w L W FCC ID: APYHRO00295

Test Mode:802. 11ax HE20 Ant7 Test Mode 802 11ax HE20 Ant8

Avg Typ
C onter Fre eg 2-!1ZUI!EII)EID ‘w'_l Trig Fras Run .m:mua A
in #Aren: 30 4B

Rrr 15.0!.‘ dBm

Center Freq)|

Crn[ or 2. moo GHz " Span 20,00 MHz Center 241200 GHz " Span 20,00 MHz
#VBW 10 kHz #Swee p 50.0 ms (1001 pts) #Res BW 3.0 kHz #VBW 10 kHz #5weep 50.0 ms (1001 pts)

TTstan

=0 T
g Type: Log-Pur Avg Type: Log Pur

rest To Trig Free Run AvglHeld: 100100 T -+ i « Run AvglHeld: 1001100
#Aen: 30 4B

" Span 20,00 MHz 2462 " Span 20,00 MHz
#VBW 10 kHz #Gweep 50.0 ms (1001 pts) & #VBW 10 kHz #Sweep 50.0 ms (1001 pes)

Test Mode:802.11ax HE20(242)

Carrier
frequency Channel No. Tones Ant Power Density (dBm)
(MHz)
Ant7 -13.756
2412MHz 1 Ant8 -14.930
MIMO -11.29
Ant7 -13.712
2437MHz 6 242T Ant8 -14.750
MIMO -11.19
Ant7 -13.947
2462MHz 11 Ant8 -14.698
MIMO -11.30
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No.: SRTC2021-9004(F)-21010801(F)

FCC ID: APYHRO00295

1 Agiler Spect ramm Aralger - Seevpl 34

Center Freq 2.412000000 GHz
= o Trig:Fras Run
ey SAger30 40

Ref Offset 112 dB
Ref 15.00 dBm

Center 2.41200 GHz

#Res BW 3.0 kHz #VBW 10 kHz

Trig: Fras Run
PO o e 1O
I Gabnd e #Aten: 30 dB

#VBW 10 kHz

1 Agiler Spect ramm Aralger - Seevpl 34

Center Freq 2437000000 GHz
=

et R

Trig: Fras Run
PO o e 1O
I Gabnd e #Aten: 30 dB

Ref Offset 112 dB
Ref 15.00 dBm

#VBW 10 kHz

g Type: Log-Pur
AvglHeld: 100100

" Span 20,00 MHz

#5weep 50.0 ms (1001 pts),

g Type: Log-Pur
AvglHeld: 100100

" Span 20,00 MHz

#5weep 50.0 ms (1001 pts),

Avg Type: LogPur
AvglHeld: 100100

" Span 20,00 MHz

#5weep 50.0 ms (1001 pts),

Test Mode:802. 11ax HE20 Ant7

1 Agiler Spect ramm Aralger - Seevpl 34

Center Freq 2.437000000 GHa
AERR e s Trig:Fras Run
TGl o #Arzen: 8

243700 GHz
W 3.0 kHz #VBW 10 kHz

C l- Freq 2.412000000 GH:
bR Iyt A > Trig: Fres Run

PO Fams o
I Gabnd e #Aren: 30 4B

Center 2.41200 GHz
#Res BW 3.0 kHz
BT

#VBW 10 kHz

71 et femtri fe

#Avg Type: Log-Pur
AvglHeld: 1001100

" Span 20,00 MHz
#5weep 50.0 ms (1001 pts)

#Avg Type: Log-Pur
AvglHeld: 1001100

" Span 20,00 MHz
#5weep 50.0 ms (1001 pts)

Test Mode:802. 11ax HE20 Ant8

1 Agiler Spect ramm Aralger - Seevpl 34

Center Freq_ 2.452000000 GHz
s

Pt FU Trig: Fres Run

PO Fams o
I Gabnd e #Aren: 30 4B

Ref Offset 112 d8
Ref 15.00 dBm

246200 GHz
#VBW 10 kHz

Avg Type: Log Pur
AvglHeld: 1001100

" Span 20,00 MHz
#5weep 50.0 ms (1001 pts)
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T 0.0 Flip iy ol )it il e

3w L W FCC ID: APYHRO00295

Test Mode:802.11ax HE40(484)

Carrier
frequency Channel No. Tones Ant Power Density (dBm)
(MHz)

Ant7 -10.904

2422MHz 3 Ant8 -11.761

MIMO -8.30

Ant7 -9.601

2437MHz 6 26T Ant8 -9.906

MIMO -6.74

Ant7 -11.534

2452MHz 9 Ant8 -9.499

MIMO -7.39

Test Mode:802. 11ax HE40 Ant7 Test Mode:802. 11ax HE40 Ant7

Avg Typa: Lo snter Fraq 2.437001 2 g Typa: Loy
D e e Trig Frae Run AvglHsld: 100100 sntar g & WD ;w o= Trig:Fres Run AvglHald: 1001100
#Aten: 30 dB IF bt #Aren: 30 4B

Ref Offget 112 dB
Ref 15.00 dBm

Center Freq)| Center Freq)|
| 2437000000 GHz

Center 242200 GHz " Span 40,00 MHz Center 243700 GHz " Span 40,00 MHz
#Res BW 3.0 kHz #VBW 10 kHz #Gweep 50.0 ms (1001 pts) & #VBW 10 kHz #Sweep 50.0 ms (1001 pes)

71 et femtri fe

Trig: Fres Run AvglHeld: 1001100

1..-nlcr Freq 2.422000000 GHz Avg Type: Log-Pur
e MAen: 30 48

Ref Offget 112 dB
Ref 15.00 dBm

" Span 40,00 MHz Center 242200 GHz
#VBW 10 kHz #5weep 50.0 ms (1001 pts), #Res BW 3.0 kHz #VBW 10 kHz

The State Radio_monitoring_center Testing Center (SRTC) page 50 of 133
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No.: SRTC2021-9004(F)-21010801(F)
FCC ID: APYHRO00295

Test Mode 802 11ax HE40 Ant8

C onter Fre ) 2-!'57IJI!EII)EID GH.{
3 0 Fast =
Flaint

Ref Offget 112 dB
Ref 15.00 dBm

Center 243700 GHz
#Res BW 3.0 kHz

#VBW 10 kHz

Avg Typ

rae Run vl s
8

Center Freq|
| 2437000000 GHz

Test Mode 802 11ax HE40 Ant8

Avg Typ
O Fat me= Trig: Frae Run Mg|Holdmﬁm
#hctan: 30 dB

Ref Offget 112 dB
Ref 15.00 dBm

Center Freq)|

Center 2.45200 GHz

#Res BW 3.0 kHz #VBW 10 kHz

Test Mode:802.11ax HE40(484)

Carrier
frequency Channel No. Tones Ant Power Density (dBm)
(MHz)
Ant7 -13.612
2422MHz 3 Ant8 -13.758
MIMO -10.67
Ant7 -11.902
2437MHz 6 52T Ant8 -11.366
MIMO -8.62
Ant7 -13.261
2452MHz 9 Ant8 -11.558
MIMO -9.32

Test Mode 802 11ax HE40 Ant7

Center 2.42200 GHz
#Res BW 3.0 kHz

FTEGRE oo s

#VBW 10 kHz

g Type: Loy
AvglHeld: 100100

" Span 40.00 MHz
#5weep 50.0 ms (1001 pts),

Test Mode 802 11ax HE40 Ant7

g Type: Lo
AvglHeld: 1001100

Center Freq|
| 2437000000 GHz

" Span 40,00 MHz

#VBW 10 kHz #Sweep 50.0 ms (1001 pts)
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T 0.0 Flip iy ol )it il e

3w L W FCC ID: APYHRO00295

Test Mode 802 11ax HE40 Ant7 Test Mode 802 11ax HE40 Ant8

™ Trig: Frae Run vl om0
#Aren: 30 4B

00000 GHz
GRE PHO: Fast -
Gl

C onter Fre v 242 ZUI!EII)EID GH.{ g Typ
P -

Ref Offset 112 d8
Ref 15.00 dBm Rrr 15.0!.‘ dBm

Center Freq)|

Center 2.42200 GHz

Crn[ er 2, 5 mo GHz " Span 40,00 MHz
3.0 #Res BW 3.0 kHz #VBW 10 kHz

#VBW 10 kHz #Sweep 50.0ms (1001 pts)

g Type: Log-Pur
o Pt mee Trig: Frea Run AvglHeld: 100100
#Aen: 30 4B

g Type: Lo
st e Trig: Fres Run AvglHeld: 1001100
L #Arten: 30 dB

Center Freq|
| 2437000000 GHz

Center 2.45200 GHz " Span 40,00 MHz
#Res BW 3.0 kHz #VBW 10 kHz #Sweep 50.0 ms (1001 pes)

Center 243700 GHz " Span 40,00 MHz
#Res BW 3.0 kHz #VEW 10 kHz #Sweep 50.0 ms (1001 pts)

Test Mode:802.11ax HE40(484)

Carrier
frequency Channel No. Tones Ant Power Density (dBm)
(MHz)
Ant7 -15.995
2422MHz 3 Ant8 -16.854
MIMO -13.39
Ant7 -15.662
2437MHz 6 106T Ant8 -15.476
MIMO -12.56
Ant7 -15.701
2452MHz 9 Ant8 -14.457
MIMO -12.02
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No.: SRTC2021-9004(F)-21010801(F)
FCC ID: APYHRO00295

Test Mode:802. 11ax HE40 Ant7

1 Agiler Spect ramm Aralger - Seevpl 34

Center Freq 2.422000000 GHa
Ll B s - Trig: Froe Run

PO Fams o
I Gabnd e #Aten: 30 dB

Ref Offset 112 dB
Ref 15.00 dBm

1 Agiler Spect ramm Aralger - Seevpl 34

Center Freq_ 2.452000000 GHz
1

SN0 Pt me Trig Frae Run
Gl o

* ghsen: 30 4B

Ref Offset 112 dB
Ref 15.00 dBm

Center 2.45200 GHz

#Res BW 3.0 kH; #VBW 10 kHz

Tst Mode:802. 11ax HE40 Ant8

1 Agiler Spect ramm Aralger - Seevpl 34

Center Freq_ 2.437000000 GHz
S

Pt FU Trig Frae Run

PO Fams o
I Gabnd e #Aten: 30 dB

Ref Offset 112 dB
Ref 15.00 dBm

Center 2.43700 GHz

#Res BIN 3.0 kHz #VBW 10 kHz

g Type: Log-Pur
AvglHeld: 100100

" Span 40.00 MHz
#5weep 50.0 ms (1001 pts),

g Type: Log-Pur
AvglHeld: 100100

" Span 40.00 MHz
#5weep 50.0 ms (1001 pts),

Test Mode:802. 11ax HE40 Ant7

1 Agiler Spect ramm Aralger - Seevpl 34

Avg Type: LogPur

Center Freg Z.ISTUIJI)EID GHz AHotE 10000

inpet: R Trig: Frae Run

st Bhtien: 30 48
Ref Offset 11.2 dB
Ref 15.00 dBm

Center Freq
| 2437000000 G4z

" Span 40.00 MHz
#5weep 50.0 ms (1001 pts)

Center 2 00 GHz
#Res BW 3.0 kHz
=4 atart.

#VBW 10 kHz

71 it femtri fe

1 Agiler Spect ramm Aralger - Seevpl 34

- 2 2 #vg Type: Log-Pur
Conter Freq 2422000000 GHz _____ IS LT Leao
(FGaimiow  #Aien: 30 4B

Ref Offset 112 dB
Ref 15.00 dBm

Center Freg|
2422000000 GHz |

" Span 40.00 MHz
#5weep 50.0 ms (1001 pts)

stamm | Maas Uncal

#Res BW 3.0 kHz #VBW 10 kHz

Avg Type: LogPur
AvglHeld: 100100

Center Freq)|
2437000000 GHz |

" Span 40.00 MHz
#5weep 50.0 ms (1001 pts),

stana. § Meas Uncal

Test Mode:802. 11ax HE40 Ant8

1 Agiler Spect ramm Aralger - Seevpl 34

#Avg Type: Log-Pur

Center Freg 2.-l52|]l.10t|l) GHz AHotE 10000

Pt FU Trig: Fres Run

st Bhtien: 30 48
Ref Offset 11.2 dB
Ref 15.00 dBm

Center Freq)|

" Span 40.00 MHz
#5weep 50.0 ms (1001 pts)

stana. § Meas Uncal

Center 2.45200 GHz
#Res BW 3.0 kHz

#VBW 10 kHz
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No.: SRTC2021-9004(F)-21010801(F)

FCC ID: APYHRO00295

Test Mode:802.11ax HE40(484)

Carrier
frequency Channel No. Tones Ant Power Density (dBm)
(MHz)
Ant7 -18.643
2422MHz 3 Ant8 -19.946
MIMO -16.24
Ant7 -19.626
2437MHz 6 242T Ant8 -19.984
MIMO -16.79
Ant7 -19.376
2452MHz 9 Ant8 -19.226
MIMO -16.29

Test Mode 802 11ax HE40 Ant7

Ref Offgel
Ref 15.00 dBm

Center 242200 GHz " Span 40,00 MHz

#Res BW 3.0 kHz
TTstan

#VBW 10 kHz

At tomtn 20t

Ref Offget 112 dB
Ref 15.00 dBm

" Span 40.00 MHz
#5weep 50.0 ms (1001 pts),

Crn[ er 2, -l 100 GHz

#VBW 10 kHz

#5weep 50.0 ms (1001 pts),

Center Freg

Test Mode:802. 11ax HE40 Ant7

Center Freq_ 2.437000000 GHz
T

g Typa: Loy
AvglHeld: 1001100

Ref Offget 112 dB
Ref 15.00 dBm

Center 2.43700 GHz " Span 40,00 MHz

#VBW 10 kHz

Tes M0802 11ax HE40 Ant8

Avg Typ
C onter Fre eg 2.42 ZUI!EII)EID GH.{ .m:mua A
i

Shetars 30,08

Rrr 15.0!.‘ dBm

Center 2.42200 GHz

#Res BW 3.0 kHz #VBW 10 kHz

5w p 50.0 ms {1001 pts)

Center Freg

| 2437000000 GHz

Center Freq)|

The State Radio_monitoring_center Testing Center (SRTC)
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3w L W FCC ID: APYHRO00295

Test Mode:802. 11ax HE40 Ant8 Test Mode:802. 11ax HE40 Ant8

Agiler $pectramm Anatgres - Swpl Smrpt

Avg Type: Log Pur
Trig: Fres Run AvglHeld: 1001100

enter Freq 2. Avg Type: Log-Pwr
- =
e #Aren: 30 4B

AvglHeld: 100100

Ref Offset 112 dB
Ref 15.00 dBm

Ref Offset 112 dB
Ref 15.00 dBm

Center Freq|
| 2437000000 GHz

Center 245200 GHz " Span 40,00 MHz
#Res BIN 3.0 kHz #VBW 10 kHz #Sweep 50.0 ms (1001 pts)

nnnnn 1 Meas

Center 243700 GHz " Span 40,00 MHz
#Res BIN 3.0 kHz #VBW 10 kHz #Sweep 50.0 ms (1001 pts)
- WTAT. | Meas

Urcal Urcal

Test Mode:802.11ax HE40(484)

Carrier
frequency Channel No. Tones Ant Power Density (dBm)
(MHz)
Ant7 -18.278
2422MHz 3 Ant8 -17.532
MIMO -14.88
Ant7 -18.313
2437MHz 6 484T Ant8 -17.393
MIMO -14.82
Ant7 -18.239
2452MHz 9 Ant8 -18.274
MIMO -15.25
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No.: SRTC2021-9004(F)-21010801(F)
FCC ID: APYHRO00295

1 Agiler Spect ramm Aralger - Seevpl 34

Center Froq 2.422000000 GH:
AERR e T TrigFree Run

I Gabnd e #Aten: 30 dB

Ref Offset 112 dB
Ref 15.00 dBm

Center 2.42200 GHz

#Res BW 3.0 kHz #VBW 10 kHz

Trig Frae Run

enter Freq 2.452000000 GHz
Inpest: HF .
#Aten: 30 dB

T Fast
Gl o

Center 2.45200 GHz
#Res BW 3.0 kHz
e

#VBW 10 kHz

71 et femtri fe

g Type: Log-Pur
AvglHeld: 100100

" Span 40,00 MHz

#5weep 50.0 ms (1001 pts),

g Type: Log-Pur
AvglHeld: 100100

" Span 40,00 MHz

#5weep 50.0 ms (1001 pts),

Test Mode:802. 11ax HE40 Ant8

1 Agiler Spect ramm Aralger - Seevpl 34

Center Freq 2437000000 GHz
=

et R

Trig Frae Run

PO Fams o
I Gabnd e #Aten: 30 dB

Ref Offset 112 dB
Ref 15.00 dBm

#VBW 10 kHz

Avg Type: LogPur
AvglHeld: 100100

" Span 40,00 MHz

50.0 ms {1001 pts)

Center Freq)|
2437000000 GHz |

Test Mode:802. 11ax HE40 Ant7

1 Agiler Spect ramm Aralger - Seevpl 34

Avg Type: LogPur

Center Freg Z.IBTUIJEII)EID GHz AHotE 10000

1 Trig: Fres Run
npat: BF PHO: Fost =e= 1O
(FGainiow  #Aren: 30 dB

Center Freq)|
2437000000 GHz |

" Span 40.00 MHz
#5weep 50.0 ms (1001 pts)

243700 GHz
W 3.0 kHz #VBW 10 kHz

Avg Type: Log Pur
Trig: Fres Run AvglHeld: 1001100

Center Freq_ 2.422000000 GHz
1 -
#Arzen: 30 4B

T Fast
Gl o

" Span 40.00 MHz
#5weep 50.0 ms (1001 pts)

1 Agiler Spect ramm Aralger - Seevpl 34

#Avg Type: Log-Pur

Center Freg 2.-l52|]l.10t|l) GHz AHotE 10000

et R

PO Fams o
I Gabnd e #Aren: 30 4B

Ref Offset 112 d8
Ref 15.00 dBm

" Span 40.00 MHz
#5weep 50.0 ms (1001 pts)

245200 GHz
#VBW 10 kHz
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No.: SRTC2021-9004(F)-21010801(F)
FCC ID: APYHRO00295

Conducted Out of band emission measurement
Offset 11.2dB =Attenuator 10dB+ Temporary antenna connector loss 0.2dB+ Cable loss

1.0dB
Test Mode:802.11b

Test Mode:802.11b Ant7 CH1

1 Agiler Spect ramm Aralger - Seevpl 34
Avg Typa: Log-
Trig Frae Run AvglHeld» 111

Center Freq 12.515000000 GHz
Inpat RF P
#Aten: 20 4B

0 Fast g
Gl o
Ref Offset 112 d8

Ref 20.00 dBm

" Btop 25.00 GHz
#Gweep 1.00 s (2001 pts)

Start 30 MHz
Res BW 100 kHz

#VBW 300 kHz

Center Freq)|

| 12518000000 GHz|

Test Mode:802.11b Ant7 CH6

1 Agiler Spect ramm Aralger - Seevpl 34

Center Freq 12.515000000 GHz
Inpat RF PHO: Fa
Gl o

wg Type: Lo
AvglHeld» 11

Trig: Fres Run
#Aren: 30 4B

Ref Offset 112 d8
Ref 20.00 dBm

Center Freq)|
| 12518000000 GHz|

Start 30 MHz )
#Res #VBW 300 kHz

s i Points changed. b races ceared

) étup 25.00 GHz
#Gweep 1.00 s (2001 pts)

sTanm | Meas Uncal

Ref Offset 112 d8
Ref 20.00 dBm

~ Btop 25.00 GHz
#Gweep 1.00 s (2001 pts)

Start 30 MHz
#Res BW 100 kHz

s i Points changed. b races ceared

#VBW 300 kHz

Center Freq)|

| 12518000000 GHz|

pati R PHO; Fast Ly
IEGalnck e

Ref Offset 112 d8
Ref 20.00 dBi

Center Freq)|
| 12518000000 GHz|

Start 30 MHz
#Res BW 100 kHz
-4 start

~ Btop 25.00 GHz

#VBW 300 kHz #Sweep 1.00 s (8001 pts)

T gt

Avg Typa: Log-
Trig Frae Run AvglHeld» 111

P T
o #hezen: 20 4B

s
Gl o

Ref Offset 112 d8
Ref 20.00 dBm

Start 30 MHz ~ Btop 25.00 GHz
#Res BW 100 kHz

7] stan.

#VBW 300 kHz

71 et femtri de

#Sweep 1.00 s (8001 pts)

Center Freq)|

| 12518000000 GHz|

e:802.11b Ant8 CH11

Agileni o Sy 33

Test Mod

priter Freq 12,5150 0 vg Type: Lo
Center Freq 12, 51|)L Trig Fras Run o ot
 (FGalmiow "~ #Asten: 30 dB

Ref Offset 112 48

Ref 20.00 dBm

Center Freq)|
| 12518000000 GHz|

Start 30 MHz
#Res BW 100 kHz
-4 atart

) " Btop 25.00 GHz
#VBW 300 kHz #Sweep 1.00's (8001 pis)

71 et femtri de
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No.: SRTC2021-9004(F)-21010801(F)
FCC ID: APYHRO00295

Test Mode:802.11¢g

Test Mode:802.11g Ant7 CH1

T Agient Spectrem Anatpres -Sempt 34
C1_.-ncr Freq 12.515000000 GHz
il s ot B Trig:Free Run
(Fialecl o~ RAESR: 20 4B

Ref Offset 112 d8
Ref 20.00 dBm

Stan MHz
#Res BW 100 kHz

s i,/ Points changed. o8 races cleansd

#VBW 300 kHz

g Typa: LogPur
AvglHeld» 111

Center Freq)|
12 518000000 GHz|

" Btop 25.00 GHz
#Gweep 1.00 s (2001 pts)

sTanm | Meas Uncal

Test Mode:802.11g Ant7 CH6

1 Agiler Spect ramm Aralger - Seevpl 34
i 1 pr Fro: 2.5150 0 Avg Typa: Log-Pur
Center Freq 12 'nm G Trig Fras Run o ot

met 11.2
Rrr zU 00 dE.m

Center Freq)|
12 518000000 GHz|

MHz ~ Btop 25.00 GHz
#Res BW 100 kHz #Gweep 1.00 s (2001 pts)

s i,/ Points changed. o8 races cleansd

#VBW 300 kHz

sTanm | Meas Uncal

Test Mode:802.11g Ant7 CH11

Tl Ao ot e Aret e < St 34

Center Freq 12, Shntll)EIDD GHz

Flealat o

Trig Frae Run
#Aten: 20 4B

Ref Offset 112 d8
Ref 20.00 dBm

#Res BW 100 kHz

s i,/ Points changed. o8 races cleansd

#VBW 300 kHz

g Typa: LogPur
AvglHeld» 111

Center Freq)|
12 518000000 GHz|

" Btop 25.00 GHz
#Gweep 1.00 s (2001 pts)

sTanm | Meas Uncal

Test Mode:802.11g Ant8 CH1

1 Agiler Spect ramm Aralger - Seevpl 34

1 . pr Fre: 2. 0 1 Avg Typa: Log-Pur
Center Freq 12515000000 Giz____ ISR ot Vb
Faii o

#Aren: 30 4B

Ref Offset 112 dB
Ref 20.00 dBm

Center Freq)|
12 518000000 GHz|

~ Stop 25.00 GHz

VR BW 100 kHz ﬁween 1. 'm s (8001 pl‘!

IEEGHE = v St e

#VBW 300 kHz

Test Mode:802.11g Ant8 CH6

Tl Ao ot e Aret e < St 34

Center Freq 12, SinEII)EIDDz Trg FreePun
Flisinioe * BAcien: 30 48

Ref Offset 112 48

Ref 20.00 dBm

Stan MHz
#Res BW 100 kHz
TEEEE = vt St b

#VBW 300 kHz

g Typa: LogPur
AvglHeld» 111

Center Freg
12 518000000 GHz|

" Btop 25.00 GHz
#Sweep 1.00 s (8001 pts)

Test Mode:802.11g Ant8 CH11

B e ——Y
Ct..-ncr Freq 12.515000000 GHz Avg Typa: Log-Pur
. PO e e Trig: Frea Run Awvglald> 1
I Gabnd e #Azen: 30 4B
Ref Offset 112 dB
Ref 20.00 dBm
Center Freg
12 618000000 GHz|

" Btop 25.00 GHz

MHz
VR BW 100 kHz ﬁween 1.00 5 (8001 pl‘!

TEEEE = vt St b

#VBW 300 kHz
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No.: SRTC2021-9004(F)-21010801(F)

FCC ID: APYHRO00295

Test Mode:802. 11n HT20

Test Mode:802. 11n HT20 Ant7 CH1

1 Agiler Spect ramm Aralger - Seevpl 34

Center Freq 12.515000000 GHz
. Trig:Fras Run
R etoe ™ SAen: 20 d8

Start 30 MHz
#Res BIW 100 kHz #VBW 300 kHz

g Typa: LogPur
AvglHeld» 111

~ Btop 25.00 GHz
#Gweep 1.00 s (2001 pts)

Test Mode:802. 11n HT20 Ant7 CH6

1 Agiler Spect ramm Aralger - Seevpl 34

Center Freq 1 2.510E|DDGH1 B, Froe Run

WO Fost
IEGalctow _ #Aften: 30 dB

g Typa: Log-Pur
AvglHeld» 11

Center Freq)|
12 518000000 GHz|

" Btop 25.00 GHz
#Gweep 1.00 s (2001 pts)

515000000 GHz
Inpat RF P

Trig Frae Run
WO Fast g 1O

I Gabnd e #Azen: 30 48
Ref Offset 112 dB

Ref 20.00 dBm

Start 30 MHz
#Res BW 100 kHz

s i,/ Points changed. o8 races cleansd

#VBW 300 kHz

g Typa: LogPur
AvglHeld» 111

~ Btop 25.00 GHz
#Gweep 1.00 s (2001 pts)

sTanm | Meas Uncal

priter Freq 12515000000 GHz
Inpat RF P

O Fa o Trig: Free Run
F Gl

#Aren: 30 4B

Start 30 MHz
#Res BW 100 kHz
-4 atart

#VBW 300 kHz

71 et femtri de

pnter Freq 12.5150 0
Center Freq 12, lp-rw B, e
I Gabnd e #Azen: 30 48

Start 30 MHz
#Res BW 100 kHz
-4 start.

#VBW 300 kHz

71 it femtri fe

g Typa: LogPur
AvglHeld» 111

~ Btop 25.00 GHz

#Sweep 1.00 s (8001 pts)

Center Freq 12.515000000 GHz
Inpt: PO st Ly
I Gabnd e #Azen: 30 4B

Trig: Fres Run

Start 30 MHz
#Res BW 100 kHz
-4 start.

#VBW 300 kHz

71 it femtri fe

g Typa: Log-Pur
AvglHeld» 11

Center Freq)|
12 518000000 GHz|

~ Btop 25.00 GHz
#Sweep 1.00 s (8001 pts)

g Typa: Log-Pur
AvglHeld» 11

Center Freg
12 518000000 GHz|

~ Btop 25.00 GHz
#Sweep 1.00 s (8001 pts)
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No.: SRTC2021-9004(F)-21010801(F)

FCC ID: APYHRO00295

Test Mode:802. 11n HT40

Test Mode:802. 11n HT40 Ant7 CH3

Tl Ao ot e Aret e < St 34

Center Freq 1*51IIEII)EIDDGH1 B, Freemun

G
(Gt BAtten: 20 4B

Start 30 MHz
#Res BW 100 kHz
s

#VBW 300 kHz

Trig Frae Run
#Aten: 20 4B

PHU: Fost Ly
FGaimt ow

p

Start 30 MHz
#Res BW 100 kHz
e

#VBW 300 kHz

Trig Frae Run

i -
umlnia- #Aten: 20 4B

#VBW 300 kHz

g Typa: LogPur
AvglHeld» 111

~ Btop 25.00 GHz

Center Freq)|
12 518000000 GHz|

#Gweep 1.00 s (2001 plE!

g Typa: LogPur
AvglHeld» 111

~ Btop 25.00 GHz

#Sweep 1.00 s (8001 pl'-!

g Typa: LogPur
AvglHeld» 111

~ Btop 25.00 GHz
#Sweep 1.00 s (8001 pts)

Center Freq)|
12 518000000 GHz|

Center Freg
12 518000000 GHz|

Test Mode:802. 11n HT40 Ant7 CH6

1 Agiler Spect ramm Aralger - Seevpl 34

Trig: Fres Run

FO: Fam Ly
. BArten: 20 dB

=3
IEGalnck e

Trig: Fres Run
#Aren: 30 4B

PHU: Fost Ly
FGaimt ow

#VBW 300 kHz

g Typa: Log-Pur
AvglHeld» 11

Center Freq)|
| 12518000000 GHz|

" Btop 25.00 GHz
#Sweep 1.00 s (8001 pl'-!

g Typa: Log-Pur
AvglHeld» 11

Center Freq)|
| 12518000000 GHz|

~ Btop 25.00 GHz
#Sweep 1.00 s (8001 pl'-!

g Typa: Log-Pur
AvglHeld» 11

Center Freg
12 518000000 GHz|

~ Btop 25.00 GHz
#Sweep 1.00 s (8001 pts)
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No.: SRTC2021-9004(F)-21010801(F)
FCC ID: APYHRO00295

Test Mode:802.11ax HE20(242)

Test Mode:802. 11ax HE20 Ant7 CH1

Tl Ao ot e Aret e < St 34

Avg Type: Log-Pur
Center Freq 12 51IIEII)EIDD GHz M:|H:lps>:ﬁ'

Yo Trig Frae Run
1 Geainedow

BArten: 30 4B

" Btop 25.00 GHz
#Sweep 1.00 s (8001 pl'-!

g Typa: LogPur
Trig Frae Run AvglHeld» 111

#Aten: 20 4B

PHU: Fost Ly
FGaimt ow

Start 30 MHz
#Res BW 100 kHz

7] stan.

" Btop 25.00 GHz

#VBW 300 kHz #Sweep 1.00 s (8001 pts)

T et Semtru e

Avg Typa: Log-
Trig Frae Run .ugpws-m

i -
umlnia- #Aten: 20 4B

Start 30 MHz
#Res BW 100 kHz

i stan.

~ Btop 25.00 GHz
#VEW 300 kHz #Sweep 1.00's (8001 pts)

71 it femtri fe

Center Freq)|
12 518000000 GHz|

Center Freq)|
12 518000000 GHz|

Center Freg
12 518000000 GHz|

Test Mode:802. 11ax HE20 Ant7 CH6

1 Agiler Spect ramm Aralger - Seevpl 34

g Typa: Log-Pur

Center Freq 12.515000000 GHz o ot

b T Free Run
Inpui RF PHO- Famt g 1T
= (FGalecl o~ AR 30 d

Center Freq)|
12 518000000 GHz|

" Btop 25.00 GHz
#Sweep 1.00 s (8001 pl'-!

#Avg Typa: LogPar
Trig: Fres Run AvglHeld» 11

#Aren: 30 4B

PHU: Fost Ly
FGaimt ow

Center Freq)|
| 12518000000 GHz|

Start 30 MHz
#Res BW 100 kHz

7] stan.

~ Btop 25.00 GHz

#VBW 300 kHz #Sweep 1.00 s (8001 pts)

T et Semtru e

Avg Typa: Log-
.ugpws-m

Center Freg
12 518000000 GHz|

Start 30 MHz ~ Btop 25.00 GHz

#Res BW 100 kHz
-4 start.

#VBW 300 kHz

71 it femtri fe
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No.: SRTC2021-9004(F)-21010801(F)

FCC ID: APYHRO00295

Test Mode:802.11ax HE40(484)

Test Mode 802 11ax HE40 Ant7 CH3

Start 30 MHz )
W 100 kHz #VEW 300 kHz

Trig Frae Run
#Aten: 20 4B

Start 30 MHz
R #VBW 300 kHz

PO Fast g Trig: Frae Run
I Gabnd e #Aten: 20 4B

Start 30 MHz
#VEW 300 kHz

g Typa: LogPur
AvglHeld» 111

Center Freq)|
| 12518000000 GHz|

~ Btop 25.00 GHz
#Sweep 1.00 s (8001 pts)

Avg Typa: Log-
AvglHeld» 111

Center Freq)|
| 12518000000 GHz|

" Btop 25.00 GHz
#Sweep 1.00 s (8001 pl'-!

g Typa: LogPur
AvglHeld» 111

Center Freg
| 12518000000 GHz|

~ Btop 25.00 GHz
#Sweep 1.00 s (8001 pts)

Test Mode 802 11ax HE40 Ant7 CH6

Ct nter Freq 12.515000000 GHz
Inperts RE PWO: Pt L
IEGabnch ow

et
Rrr zU 00 dBm

St'\rl 30 MHz

W 100 kHz #VBW 300 kHz

Trig: Fres Run
#Aren: 30 4B

#VBW 300 kHz

#VBW 300 kHz

Avg Log-Pwr
.ugpws-m

Center Freq)|
| 12518000000 GHz|

" Btop 25.00 GHz
#Sweep 1.00 s (8001 pts)

Avg
.ugpws-m

Center Freq)|
| 12518000000 GHz|

" Btop 25.00 GHz
#Sweep 1.00 s (8001 pl'-!

Center Freg
| 12518000000 GHz|

" Btop 25.00 GHz
#Sweep 1.00 s (8001 pl'-!
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No.: SRTC2021-9004(F)-21010801(F)
FCC ID: APYHRO00295

Band edge measurement (RF Conducted measurement)
Offset 11.2dB = Attenuator 10dB+ Temporary antenna connector loss 0.2dB+ Cable loss

1.0dB
Test Mode:802.11b

Test Mode:802.11b Ant7 CH1

Aghert et e et < ey 34

Avg Typa: Loy
Cu nlcr Fred 2 -iIJfIUU , o Trig Fres Run mg1nm'wgh
" IF bl e #Aen: 30 48

Ref Offzet 113 4B
Ref 15.00 uﬂm

iCenter 2.40000 GHz Span 40.00 MHz
" BW 100 kHz EVBW 300 kHz #5weep 200 ms (10001 prs))

Test Mode:802.11b Ant7 CH11

Agilent Spectram hralprer - Semepl 53

Avg Type: Log Pur
W0 Pat mee Trig: Frae Run AvglHeld: 10/
IF bl e #Aen: 30 4B

Ref Offzet 113 4B
Ref 15.00 uﬂm

Span 40.00 MHz
#Sweep 200 ms (10001 prspl

Avg Type: Log-Pur
AvglHeld: 1480

Ref Offzet 113 4B
Ref 15.00 uﬂm

iCenter 2.40000 GHz Span 40.00 MHz
Sweep 200 ms (10001 pis)

Center Freq)|
2400000000 GHz |

Avg Type: Log Pur
AvglHeld: 10/

Span 40.00 MHz
#VBW 300 kHz #Sweep 200 ms (10001 psif
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